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CERTIFICATE OF COMPLIANCE

according to

FCC Rules and Regulations

Part 15 Subpart C

Applicant . Belkin International Inc.

Address 501 West Walnut Street, Compton CA 90220

Equipment : N Wireless USB Adapter

Model No. : F5D8053 v4

FCC ID : K7SF5D8053D

| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the procedures
given in ANSI C63.4 The equipment was passed the test performed according to FCC
Rules and Regulations Part 15 Subpart C (2005).

The test was carried out on Oct. 29, 2007 at Exclusive Certification Corp.

Signature

'ﬂm LA CZL BN

Anson Chou / Manager

O
Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Nov. 21, 2007 4 of 138



FCC Test Report: F107110603-A

1. Report of Measurements and Examinations

1.1 List of Measurements and Examinations

FCC Rule |. Description of Test Result
15.203 . Antenna Requirement Pass
15.207 . Conducted Emission Pass
15.209 . o

15.247(d) | Radiated Emission Pass

15.247(a)(2) |. 6dB Bandwidth Pass

15.247(b) |. Maximum Peak Output Power Pass

15.247(d) |. 100kHz Bandwidth of Frequency Band Edges Pass

15.247(e) |. Power Spectral Density Pass
1.1307
1.1310 i
51001 . RF Exposure Compliance Pass
2.1093

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100
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2. Test Configuration of Equipment under Test

2.1 Feature of Equipment under Test

The Adapter complies with the IEEE draft-802.11n specification to communicate with other
draft-802.11n-compliant wireless devices at up to 300Mbps*. The Adapter is also compatible with
802.11g devices at 54Mbps as well as 802.11b products at 11Mbps. The Adapter operates on the
same 2.4GHz frequency band as 802.11b/g Wi-Fi® products.

» 2.4GHz ISM (Industrial, Science, and Medical) band operation

* Integrated easy-to-use Wireless Networking Utility

» USB2.0 interface, for operation in virtually any computer with a USB 2.0 bus-power port

« WPA, WPA2, 64-bit WEP (Wired Equivalent Privacy), or 128-bit encryption

* Wireless access to networked resources

* Data rate of up to 300Mbps* (draft 802.11n), 54Mbps (802.11g) or 11Mbps (802.11b)

* Easy installation and use

» LED power and network link indicators

2.2 RF Specifications

Spreading

802.11b: DSSS, CCK, QPSK, BPSK

802.11g: OFDM (64QAM, 16QAM, QPSK, BPSK)
802.11n, 20MHz: OFDM (64QAM, 16QAM, QPSK, BPSK)
802.11n, 40MHz: OFDM (64QAM, 16QAM, QPSK, BPSK)
Frequency Range

2.4 ~2.472 GHz

Number of Channels

USA, Canada and Taiwan: 1 ~ 11

Most European Countries: 1 ~ 13

Data Rate

802.11b: 11, 5.5, 2, 1Mbs

802.119: 54, 48, 36, 24, 18, 12, 9, 6 Mbps

802.11n, 20MHz: 130, 117, 104, 78, 52, 39, 26, 13 Mbps
802.11n, 40MHz: 300,270, 243, 216, 162, 108, 81, 54, 27 Mbps
Modulation

802.11h: DSSS, CCK, QPSK, BPSK

802.11g: OFDM (64QAM, 16QAM, QPSK, BPSK)
802.11n, 20MHz: OFDM (64QAM, 16QAM, QPSK, BPSK)
802.11n, 40MHz: OFDM (64QAM, 16QAM, QPSK, BPSK)
Antenna

Antenna Type: Printed Antenna

Antenna Gain: 1.76dBi

Transmit Power

FCC:

802.11b: 17 dBm

802.11g: 14 dBm

802.11n, 20MHz: 13.5 dBm

802.11n, 40MHz: 13.5 dBm

ETSI: (EIRP)

802.11b: 17 dBm

802.11g: 14 dBm

802.11n, 20MHz: 13.5 dBm

802.11n, 40MHz: 13.5 dBm

O
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2.3 Test Mode & Test Software

a. During testing, the interface cables and equipment positions were varied according
to ANSI C63.4
b. The complete test system included Toshiba Notebook, USB Mouse and EUT for EMI
test.
c. An executive program, EMITEST.exe under WIN XP, which generates a complete
line of continuously repeating “H" pattern was used as the test software.
The program was executed as follows:
1. Turn on the power of all equipment.
2. The Notebook reads the test program from the hard disk drive and runs it.
3. The Notebook sends "H" messages to the monitor, and the monitor displays "H" patterns
on the screen.
4. The Notebook sends "H" messages to the internal Hard Disk, and the Hard Disk reads and
writes the message.
5. Repeat the steps from 2 to 4.
d. An executive program, QA TEST.exe under WIN XP, which generates a continuous signal
by the following frequency to test.
¢ 802.11b: CH 01: 2412MHz, CH 06: 2437MHz, CH 11: 2462MHz
¢ 802.11g: CH 01: 2412MHz, CH 06: 2437MHz, CH 11: 2462MHz
¢ 802.11n, 20MHz BW: CH 01: 2412MHz, CH 06: 2437MHz, CH 11: 2462MHz
¢ 802.11n, 40MHz BW: CH 03: 2422MHz, CH 06: 2437MHz, CH 09: 2452MHz\
e. The following test includes two kinds of test mode:
Test Mode 1: Without Cradle.
Test Mode 2: With Cradle.

2.4 Description of Test System

Device Manufacturer Model No. Description
Mouse IBM MO28VO Data Cable, USB Shielding 1.85 m
Notebook TOSHIBA PSA50T-05M00C | Power Cable, Adapter Unshielding 1.8 m

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Nov. 21, 2007 7 of 138
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2.5 Connection Diagram of Test System

Test Mode 1:

EUT

]

Notebook [

O

Mouse

1. The USB cable is connected from Notebook to the Mouse.

Test Mode 2:

Notebook [

EUT

1

9

Mouse

1. The USB cable is connected from Notebook to the Mouse.
2. The USB cable is connected from Notebook to the EUT.
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2.6 General Information of Test

Test Site :

Exclusive Certification Corp.

4F-2, No. 28, Lane 78, Xing-Ai Rd. Nei-hu, Taipei
City 114 Taiwan R.O.C.

Test Site Location (OATS1-SD):

No0.68-1, Shihbachongsi, shihding Township,
Taipei City 223, Taiwan, R.O.C.
Registration Number: 632249.

FCC Registration Number :

632249

IC Registration Number :

6597A-1

VCCI Registration Number :

T-182 for Telecommunication Test
C-2188 for Conducted emission test
R-1902 for Radiated emission test

Test Voltage:

DC 5V

Test in Compliance with:

ANSI C63.4-2003
FCC Part 15 Subpart C

Frequency Range Investigated:

Conducted: from 150kHz to 30MHz
Radiation: from 30MHz to 24620MHz

Test Distance:

The test distance of radiated emission from antenna to
EUT is 3 M.

2.7 Measurement Uncertainty

Measurement ltem Measurement Frequency Polarization Uncertainty
Conducted Emission 9 kHz ~ 30 MHz LINE/NEUTRAL | 2.71dB

) o Vertical 4.11dB
Radiated Emission 30 MHz ~ 1GHz

Horizontal 4.10 dB

6 dB Bandwidth 7500 Hz
Maximum Peak 1.4dB
Output Power
100kHz Bandwidth of 2.2dB
Frequency Band Edges
Power Spectral Density 2.2dB

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100
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2.8 History of this test report

B ORIGINAL.

[ Additional attachment as following record:

Attachment No.

Issue Date

Description

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Nov. 21, 2007
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3. Antenna Requirements

3.1 Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be

used with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional

gain of the antenna exceeds 6dBi.

3.2 Antenna Construction and Directional Gain

Antenna type: Printed Antenna

Antenna Gain: 1.76 dBi.

o
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4. Test of Conducted Emission

4.1 Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on

the 120 VAC power and return leads of the EUT according to the methods defined in ANSI

C63.4-2003 Section 3.1. The EUT was placed on a nonmetallic stand in a shielded room 0.8

meters above the ground plane as shown in section 2.2. The interface cables and equipment

positioning were varied within limits of reasonable applications to determine the position

produced maximum conducted emissions.

Frequency Quasi Peak Average
(MHz) dB uVv) dB uVv)
0.15-0.5 66-56* 56-46*
0.5-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

4.2 Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept

at least 80 centimeters from any other grounded conducting surface.

b. Connect EUT to the power mains through a line impedance stabilization network

(LISN).

o o

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.

f. Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

Set the test-receiver system to Peak Detect Function and Specified Bandwidth with

Maximum Hold Mode.

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Nov. 21, 2007
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4.3 Typical Test Setup

| ]
) 1
1 1
] ]
1 1
] ]
] )
] ]
|

) )
1

] ]
1 ]
] |
] )
] ]
| ]
) 1
I I ? 9 :
| | L\ | 80cm |
| — I
! 80c !
) 1
1 1
] ]
1 ]
| 80cm —° !
| .
) 1
: / —o |
1| LISN vy LISN |
| I
| ]
) 1
1 1
] ]
1 ]
L e e e e = P e 4

4.4 Measurement equipment

Instrument/Ancillary | Model No. | Manufacturer | Serial No. | Calibration Date | Valid Date.
Receiver R&S ESCI 100443 2007/09/27 2008/09/26
LISN NNB-2/16Z | MESS TEC 02/10191 2007/05/14 2008/05/13
LISN NNB-2/16Z | ROLF HEINE | 03/10058 2007/04/19 2008/04/18
°
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45 Test Result and Data

Power :| DC 5V from PC Pol/Phase .| LINE
Test Mode 1 ;| 802.11g CH1 Temperature 1| 24 °C
Memo ;| Without Cradle Humidity 1| 60 %
o Level (dBuv) Date: 2007-11-10
X FCC CLASS-B
LEi i [
s d FCC CLASS-B (AVG)
[
l 12
33 14D
L 0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[ten Freq Valoe Factor Result Limit Hargin Remark
"""" Wiz  dBw¥ 4B dBu¥  dBu¥  dBu¥
2 0.15 35.84 .10 35.94 55.85 -19.91 AVERAGE
3 .16 55.51 .10 55,61 65 .29 -0.68 QF
4 0.16 34 .21 .10 34 .31 55 .29 -20.99 AVERAGE
5 n.1s 53.97 .10 54 .07 B4 .69 -10.62 nF
f 0.12 32.66 .10 3277 24 .69 -21.92 AVERAGE
7 0,19 2274 .10 22 .84 B4 .08 -11.24 QF
g 0,19 32.04 .10 32,14 24,08 -21.93 AVERAGE
Q 020 al.84 .10 al.93 B3.61 -11.66 QF
10 020 3l.21 .10 al.31 23.61 -22.30 AVERAGE
11 .22 a0 .69 0.11 2079 0277 -11.98 QF
12 0.22 3829 0.11 32.40 22.77 -14 .37 AVERAGE
‘Remarks: 1. Level = Read Level + Factor

1

Z. Factor = LISN({ISN) Factor + Cable Luoss

3. All emission below 1G6Hz at 802.11h/z mode are all the same,so the
202.11g mode chosen as representative in final test.

4, According to technical experiences,all spurions emission of B802.11g
mode at channel 1,6,11 are almost the same helow 1GHz,so0 that the
channel 1 was chosen as representative in final test.

5. The data 15 worse case.

O
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@
Power | DC 5V from PC Pol/Phase NEUTRAL
Test Mode 1 ;| 802.11g CH1 Temperature 24 °C
Memo ;| Without Cradle Humidity 60 %
0 Level (dBu\v) Date: 2007-11-10
\ FCC CLASS-B
e I
8 . FCC CLASS-B (AVG)
I
33 136%p
1R
-15 0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[tem Freg Value Factor Fesult Limit Margin Femarlk
"""" Wiz  dBu¥  dB  dBu¥  dBwV BV
A 0.16 34.31 0.03 34.40 250,50 -21.10 LVERAGE
3 0.17 24,89 0.03 24 .98 b4 87 -G080 QF
4 0.17 32.687 0.03 32.76 24 87 22011 LVERAGE
] 0,18 23.71 0,09 23.80 64,27 -10.47F F
£ 0.1s 31.27 0.03 31.36 24 27 -22.90 LVERAGE
7 0,20 2877 0,09 22,86 03.72 -10 .86 QF
3 0.20 32.98 0.03 33.07 23.T2 -20.64 LVERAGE
9 0.21 22.00 0,09 22.09 63,18 -11.09 Qp
10 0.21 31.40 0.03 31.49 23,18 -21.69 LVERAGE
11 0,25 4g.10 0,10 4% .20 61.66 -13.46 Qp
12 0.25 24 .85 0.10 24,95 al.66 -26.71 LVERAGE
‘Remarks: 1. Level = Read Level + Factor

. Factor = LISH{ISN Y Factor + Cable Loss

802.11g mode chosen as representative in final test.
. dccording to technical experiences,all spuriouns emission of 802.11g
mode at channel 1,6,11 are almost the same below 1GHz,so that the

channel 1 was chosen as representative in final test.
2. The data 1s worse case.

1
2
3. 41l emission helow 10Nz at 802.11hfg mode are all the same,so the
4

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100

Issued date: Nov. 21, 2007 15 of 138



FCC Test Report: F107110603-A

o
Power ;| DC 5V from PC Pol/Phase ;| LINE
Test Mode 1 11 802.11n, 20MHz BW CH1 Temperature 1| 24 °C
Memo ;| Without Cradle Humidity 1| 60 %
. Level (dBuv) Date: 2007-11-10
\ FCC CLASS-B
I i 3 |
iy FCC CLASS-B (AVG)
[
1
3
331 193p
L 0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Eead
[ten Freq Valne Factor Besnlt Limit Margin Remark
"""" Wiz  dBa¥  dB  dBuV  dBu¥  dBa¥
2 0,15 35.42 0.10 35.52 55 .85 -20.33 AVERAGE
3 0n.16 5511 0.10 5521 B5.29 -10.08 0p
4 0n.16 34 .25 0.10 34.35 05,29 -20.94 AVERAGE
5 0n.1% 53.96 0. 10 54 06 B4 .69 -10.63 0p
& 0,12 32.64 a.10 32.74 34 .69 -21.95 LVERLGE
7 .19 5276 a.10 52,86 64 .08 -11.21 Qp
g 0.19 32.02 a.10 32.12 5408 -21.96 LVERAGE
G 0.20 51.82 0.10 51.93 63.61 -11.68 0p
10 0.20 31.29 0.10 31.40 53.61 -22.21 LVERAGE
11 0.2z a0 .86 .11 50,96 B2.77 -11.81 0p
12 0.2z 38.93 .11 39.04 5277 -13.73 AVERAGE
Bemarks

1. Level = Read Lewvel + Factor

Z. Factor = LISN(ISN) Factor + Cahle Laoss

3. According to technical experiences,all spuriouns emission of S0Z2.11HIHO
mode at channel 1,6,11 are almost the same helow 1GHz,so that the
channel 1 was chosen as representative in final test.

4, The data 15 worse case.

O
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o
Power | DC 5V from PC Pol/Phase :| NEUTRAL
Test Mode 1 11 802.11n, 20MHz BW CH1 Temperature 1| 24 °C
Memo ;| Without Cradle Humidity 1| 60 %
o Level (dBuV) Date: 2007-11-10
X FCC CLASS-B
Pene |
-2 FCC CLASS-B (AVG)
I
53 1164p
12
= 0.15 0.5 1 2 L] 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[tem Freg Value Factor Besnlt Limit Marzin Femarl
"""" Wiz  dBu¥ 4B dBu¥  dBu¥  dBu¥Y
2 0.16 34 .38 0.09 34 .47 55,50 -21.02 AVERAGE
3 0.17 24,87 0,09 24,96 b4 27 -0.90 QF
4 0.17 32.73 0,09 32.82 24,87 -22.05 AVERAGE
] 0,18 23.72 0,09 23.81 64,27 -10 46 Qp
3] 0.18 31.75 0.09 31.84 ad 27 -22 .43 AVERAGE
7 0.20 24 .66 0,09 2475 b3.72 -10.96 QF
8 0,20 32.82 0,09 32.91 23.72 -20.81 AVERAGE
Q 0.21 22,20 0,09 22.29 63,18 -10 .89 Qp
10 0.21 31.39 0.09 31.48 83,18 -21.70 AVERAGE
11 0.25 43,03 0,10 43,13 Bl.66 -13.53 QF
12 0,25 24 .80 0,10 24,99 a1 .66 -26 BT AVERAGE
Remarks

l. Level = Read Level + Factor

Z. Factor = LISH{ISN) Factor + Cable Loss

3. bccording to technical experiences,all spurious emission of S0Z.11IMINOD
mode at channel 1,6,11 are almost the same helow 1GHz,so0 that the
channel 1 was chosen as representative in final test.

4, The data 15 worse case.

O
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FCC Test Report: F107110603-A

Power :| DC 5V from PC Pol/Phase .| LINE
Test Mode 1 11 802.11n, 40MHz BW CH3 Temperature 1| 24 °C
Memo ;| Without Cradle Humidity 1| 60 %
—~ Level (dBuv) Date: 2007-11-10
X FCC CLASS.B
L i |
B 4 FCC CLASS-B (AVG)
[
1
|
33 14D
U 0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Bead
[tem Freq Talve Factor Besult Limit Margin Remark
"""" WHz  dBuY  dB  dBu¥  dBuV  dBu¥
2 0.15 35.83 0,10 33.93 20,85 -19.92 AVERAGE
3 0,16 22,31 0,10 22.41 0o,29 -0 .88 QF
4 0,16 34.05 0,10 34.13 20,28 -21.14 AVERAGE
] 0.1% 23.87 0,10 23.97 04,69 -10.72 QF
3] 0,18 32.64 0,10 32.74 24,69 -21.95 AVERAGE
7 0.19 2278 0,10 22,86 04,08 -11.21 P
8 0,19 3242 0.10 32.02 24 .08 -21.56 LVERAGE
9 0,20 a2l .83 0.10 21.94 B3.61 -11.6% QF
10 020 31.27 0,10 31.37 33.61 S22 24 AVERAGE
11 0.22 a0 .67 0.11 o077 6277 -12.00 QF
12 0.22 38.49 0,11 38.60 2277 -14.17 AVERAGE
Remarks:

l. Level = Read Lewel + Factor

2. Factor = LISH{ISN) Factor + Cable Loss

3. According to technical experiences,all spurions emission of E0Z.11HINO
mode at channel 3,5,9 are almost the same below 1GHz,so that the
channel 3 was chosen as representative in Tinal test.

4, The data is worse case.

O
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FCC Test Report: F107110603-A

o
Power | DC 5V from PC Pol/Phase :| NEUTRAL
Test Mode 1 11 802.11n, 40MHz BW CH3 Temperature 1| 24 °C
Memo ;| Without Cradle Humidity 1| 60 %
80 Lewvel (dBuv) Date: 2007-11-10
K FCC CLASS-B
B
et FCC CLASS-B (AVG)
[
331 Hp
112
= 0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) L
Read
[tem Freq Value Factor Besult Limit Hargin Remark
"""" Wiz  dBu¥ 4B dBu¥  dBu¥  dBu¥
2 0,16 34.41 0,09 34.50 25,50 -21.00 AYERAGE
3 0.17 54 .67 0.09 54 .76 B4 87 -10.10 )3
4 0,17 32.57 0,09 32.66 24,87 -22.21 AYERAGE
3 0.18 53.72 0.09 53.81 B4 27 -10 .46 )3
£ 0,18 31.26 0,09 31.35 24 27 -22.91 AYERAGE
7 0.20 52.76 0.09 52.85 B3.72 -10 .86 )3
8 0,20 32.52 0,09 32.61 23.72 -21.11 AYERAGE
9 0.21 52.21 0.09 52.30 B3.18 -10 .88 )3
10 0,21 31.39 0,09 31.48 23.18 -21.70 AYERAGE
11 0.25 48,13 0.10 48 23 B1.66 -13.43 )3
12 0,25 24 .89 0,10 24,09 21.66 -26 .67 AYERAGE
Remarke:

1. Level = Read Lewel + Factor

2. Factor = LISN(ISH) Factor + Cable Laoss

3. bccording to technical experiences,all spurious emission of E0Z.1IMIMOD
mode at channel 3,6,9 are alwost the same below 1GHz,so0 that the
channel 3 was chosen as representative 1n final test.

4, The data is worse case.

O
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FCC Test Report: F107110603-A

@

Power DC 5V from PC Pol/Phase LINE

Test Mode 2 802.11g CH1 Temperature 24 °C

Memo .| With Cradle Humidity 60 %

20 Lewvel (dBuV) Date; 2007-11-10
X FCC CLASSB
Py |

S, i FCC CLASS-B (AVG)

5 [

I

il

= il

_150.15 0.5 1 2 5 10 20 30

Trace: (Discrete) Frequency (MHz)

Read
[ten Freq Valne Factor Resnlt Limit Margin Remark
"""" Wz  dBuY  dB  dBu¥  dBu¥  dBaY

1 0,13 26,12 0,10 26022 03,83 -0LB3 QF

A 0,13 34,51 0,10 34.61 223,83 -21.24 LYERAGE

4 0,16 34,30 0,10 34 .60 223.29 -20 .69 LYERAGE

] 0.1% 45,12 0,10 45,22 Bd .69 -19.47 QF

£ 0.1% 33.20 0,10 33.30 24 .69 -21.39 LYERAGE

7 0.19 21.99 0,10 22.09 Bd .08 -11.99 QF

3 0,19 33.61 0,10 33.72 24 .08 -20 .36 LYERAGE

9 0,20 24,10 0,10 22,20 B3.61 -11.41 QF

10 0,20 32,11 0,10 32.21 23.61 -21.40 LYERAGE

11 0.22 49,70 0,11 49,90 b7 1287 QF

12 0.22 37 .82 0,11 37.93 22877 -14 .84 LYERAGE

‘Remarks: 1. Level = Read Level + Facter

2. Factor = LISN({ISN) Factor + Cahle Loss

3. 41l emission helow 100z at 802.11h/g mode are all the same,so the
202.11g mode chosen as representative in final test.

4, According to technical experiences,all spuriovns emission of 2802.11g
mode at channel 1,6,11 are almost the same bhelow 1GHz,so that the
channel | was chosen as representative in final test.

J. The data 15 worse case.

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100
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FCC Test Report: F107110603-A

o
Power ;| DC 5V from PC Pol/Phase ;| NEUTRAL
Test Mode 2 ;| 802.11g CH1 Temperature 1| 24 °C
Memo ;| With Cradle Humidity 1| 60 %
20 Lewvel (dBuv) Date; 2007-11-10
X FCC CLASS-B
Nma,, I
e, FCC CLASS-B (AVG)
I
33 ] LY 331['
12
= 0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[ten Freq Valune Factor Besnlt Limit Marzin Bemark
"""" Wiz  dBu¥  dB  dBu¥  dBuV  dBu¥
1 0,16 22,95 0.09 26.04 63.30 -0.45 QF
2 0,16 33.94 0.09 34.03 553.350 -21 .46 AVERAGE
4 o.17 31.37 0.09 31.46 o4 .87 -23.41 LVERAGE
] 0.1% 24 .88 0.09 24 .97 64,27 -0.29 QF
f 0,18 30,95 0.09 31.04 o4 27 -23 .22 AVERAGE
7 0,20 21.67 0.09 21.76 63.72 -11.95 QF
3 0,20 33.13 0.09 33.22 23.72 -20.50 AVERAGE
9 0.21 21.95 0.09 22,03 63.18 -11.13 QF
10 0.21 30,85 0.09 30.94 23.18 S22 .24 LYERAGE
11 0,23 49,15 0,10 40 25 61.66 -12.41 QF
12 0,23 20,74 0,10 Zo.84 a1.66 -20 .82 LYERAGE
‘Renarks: 1. Level = Read Level + Facter

1

2. Factor = LISN({ISN} Factor + Cable Loss

3. 411 emission helow LGNz at 802.11b/z mode are all the same,so the
202,11z mode chosen as representative 1n final test.

4, According to technical experiences,all spurions emission of 802.11g
mode at channel 1,6,11 are almost the same bhelow 1GH=z,so0 that the
channel | was chosen as representative in final test.

2. The data 1s worse case.

O
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o
Power ;| DC 5V from PC Pol/Phase ;| LINE
Test Mode 2 11 802.11n, 20MHz BW CH1 Temperature 1| 24 °C
Memo ;| With Cradle Humidity 1| 60 %
0 Lewvel (dBuV) Date; 2007-11-10
X FCC CLASS.B
g l
20 FCC CLASS-B (AVG)
I
12
U 0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[ten Freq Value Factar Besult Limit Marzin Remarlk
"""" Wiz  dBu¥  dB  dBuY  dBu¥  dBu¥
2 0,15 34 .87 .10 34,97 20,83 -20 .88 AVERAGE
3 0,16 24,16 0.10 24 .26 B3.29 -11.04 QF
4 0,16 33.19 0.10 33.29 20.29 -22.01 LYERAGE
] 0.1% 24,17 0.10 22 .28 B4 .69 -12.41 QF
£ 0.1% 33.63 0.10 33.73 24 .69 -20 .94 LYERAGE
7 0.19 23.13 .10 23.23 B4 .08 -10.85 QF
3 0,19 33.00 0.10 33.10 24 .08 -20 .97 LYERAGE
9 0,20 24,95 0.10 23.06 B3.61 10,55 QF
10 0,20 30,58 0.10 30.68 23.61 -22.93 LYERAGE
11 0.22 20,99 0.11 21.10 0.7 -11.6% QF
12 0.22 37 .65 0.11 37.76 2477 -15.01 LYERAGE
Remarks:

l. Level = Read Level 4+ Factor

2. Factor = LISH{ISN) Factor + Cahle Loss

3. According to technical experiences,all spurions emission of S0Z.11HIMD
mode at channel 1,6,11 are almost the same below 1GH=z,z0 that the
channel 1 was chosen as representative in final test.

4, The data 15 worse case.

O
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FCC Test Report: F107110603-A

o
Power ;| DC 5V from PC Pol/Phase ;| NEUTRAL
Test Mode 2 11 802.11n, 20MHz BW CH1 Temperature 1| 24 °C
Memo ;| With Cradle Humidity 1| 60 %
0 Level (dBu\v) Date: 2007-11-10
X FCC CLASS-B
m )]
e S FCC CLASS-B (AVG)
I
53|11 1P 1
13 0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[ten Freg Value Factor Resul+t Limit Margin Remark
"""" Wiz  dBuV  dB  dBuV  dBuV BV
2 0,16 33.69 0.09 33.78 35,50 -21.71 LVERAGE
3 0.17 23.15 0.09 23.24 b4 .87 -11.62 QF
4 0.17 33.06 0.09 33.65 24 .87 -21.22 LYERAGE
] 0.1s 224.93 0.09 24.62 B4 27 -11.65 QF
£ 0.1s 30,55 0.09 30.64 24 27 -23.63 LYERAGE
7 0,20 a1.65 0,09 21.74 B3.72 -11.98 F
3 0.20 33.85 0.09 33.94 23.72 -19.78 LYERAGE
9 0.21 23.37 0,09 23.66 63,18 -0.52 F
10 0.21 33.01 0.09 33.60 23.18 -19.57 LYERAGE
11 0,22 47 .92 0,10 43 .02 B1.66 -13.64 F
12 0,25 32.05 0.10 34,15 al.66 -19.51 LYERAGE
Bemarks:

1. Level = Read Level + Factor

2. Factor = LISNC(ISH ) Factor 4+ Cable Loss

3. bcecording to technical experiences,all spurious emission of S0Z2.11MIMOD
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel | was chosen as representative 1o final test.

4, The data 15 worse case.

O
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FCC Test Report: F107110603-A

o
Power :| DC 5V from PC Pol/Phase .| LINE
Test Mode 2 1| 802.11n, 40MHz BW CH3 Temperature 11 24 °C
Memo ;| With Cradle Humidity 1| 60 %
0 Level (dBuV) Date; 2007-11-10
X FCC CLASS-B
Eﬁﬁ@ I
1\_\\_ | FCC CLASS-B (AVG)
12
= 46 ah
U 0.15 0.5 1 2 5 10 20 30
Trace:; (Discrete) Frequency (MHz)
Read
[ten Freq Value Factor Besult Limit Margin Eemark
"""" WHz  dBa¥  dB  dBu¥  dBa¥  dBuV
A 0.15 34.93 0.10 32.03 23,83 -20 .83 LYERAGE
3 0,16 24,18 0,10 24 .29 0329 -11.01 QF
4 0.16 33.24 0.10 33.35 23,29 -21.95 LYERAGE
2 0,18 24,16 0,10 24 .26 64 .69 -10 .43 QF
£ 0.1s 33.75 0.10 33 .85 24,69 -20.84 LYERAGE
7 0.19 23.01 0.10 23.11 bd .08 -10.96 QF
3 0.19 31.27 0.10 31.37 24,08 -22.71 LYERAGE
9 0.20 2212 0.10 224,23 B3.61 -11.39 QF
10 0,20 30.42 0,10 30.52 23.61 -23.09 LVERAGE
11 0.22 21.95 0.11 2206 ba.77 -10.71 QF
12 0,22 36.75 0,11 36.85 2277 -15.92 LVERAGE
Remarks:

l. Level = Read Level + Factor

2. Factor = LISNC(ISH ) Factar + Cable Loss

3. bcocording to technical experiences,all spurious emission of Z0Z.11MINO
mode at channel 3,6,9 are almost the same below 1GHz,so that the
channel 3 was chosen as representative i1n final test.

4, The data 15 worse case.

O
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FCC Test Report: F107110603-A

o
Power ;| DC 5V from PC Pol/Phase ;| NEUTRAL
Test Mode 2 1| 802.11n, 40MHz BW CH3 Temperature 11 24 °C
Memo ;| With Cradle Humidity 1| 60 %
0 Lewvel (dBuV) Date; 2007-11-10
X FCC CLASS-B
i et [
T FCC CLASS-B (AVG)
I
33 14 FHD
11
L 0.15 0.5 1 2 5 10 20 30
Trace:; (Discrete) Frequency (MHz)
Read
[ten Freq Valne Factor Resnlt Limit Margin Remark
"""" Wiz  dBu¥  dB  dBuV  dBu¥  dBaY
A 0,16 32.70 0.09 32.79 22,20 -22.71 LYERLAGE
3 0,17 23.29 0.09 23 .68 bd 87 -11.19 QF
4 0,17 31.42 0.09 31.51 24 87 -23.36 LYERLAGE
] 0.1% 24 .38 0.09 24,47 bd .27 -11.80 QF
£ 0.1% 30,90 0.09 30,99 24,27 -23 .28 LYERLAGE
7 0,20 23.75 0,09 23.84 06372 -9.87 QF
3 0,20 31.73 0.09 31.84 23.72 -21.87 LYERLAGE
9 0.21 21.78 0.09 21.88 Bb3.18 -11.30 QF
10 0.21 30.74 0.09 30,83 23.18 -22.34 LYERLAGE
11 0,23 47 52 0.10 47 62 Bl.66 -14.04 QF
12 0,23 23 .45 0.10 23,033 21.66 -28.11 LYERLAGE
e

1. Level = Read Level + Factor

2. Factor = LISN({ISN) Factor + Cable Loss

3. According to technical experiences,all spurions emission of E0Z.11MIMOD
mode at channel 3,6,9 are almost the same helow 1GHz,so0 that the
channel 3 was chosen as representative in final test.

4, The data 13 worse case.

Test engineer: (}Z:_) AN

O
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5. Test of Radiated Emission
5.1 Test Limit

Radiated emissions from 30 MHz to 25 GHz were measured according to the methods defines in
ANSI C63.4-2003. The EUT was placed, 0.8 meter above the ground plane, as shown in section
5.6.3. The interface cables and equipment positions were varied within limits of reasonable
applications to determine the positions producing maximum radiated emissions

For unintentional device, according to § 15.109(a), except for Class A digital devices, the field
strength of radiated emissions from unintentional radiators at a distance of 3 meters shall not
exceed the following values:

Frequency Distance Radiated Radiated
(MHz) Meters MLV IM) (dB p VI M)
30-88 3 100 40.0
88-216 3 150 43.5
216-960 3 200 46.0
Above 960 3 500 54.0

For unintentional device, according to CISPR PUB.22, for Class B digital devices, the general
requirement of field strength of radiated emissions from intentional radiators at a distance of 10

meters shall not exceed the below table.

Frequency Distance Radiated
(MHz) Meters (dB p VI M)
30-230 10 30

230-1000 10 37

5.2 Test Procedures

The EUT was placed on a rotatable table top 0.8 meter above ground.

The EUT was set 3 meters from the interference receiving antenna which was mounted on
the top of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four
meters above ground to find the maximum value of the field strength both horizontal
polarization and vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the
antenna tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the
maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions
which do not have 3 dB margin will be repeated one by one using the quasi-peak method and
reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported,
otherwise, the emissions will be measured in average mode again and reported.

O
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5.3 Typical Test Setup

Antenna
Equipment under Test
——1
¢——— »  Testdistance —P|
0.8M
Turn Table

Receiver

N

5.4 Measurement equipment

Ground Plane

Instrument/Ancillary | Model No. |Manufacturer| Serial No. Calibration Date | Valid Date
EMI Receiver 85460A HP 3807A00454 2007/06/05 2008/06/04
Spectrum Analyzer FSP40 R&S 10047 2007/01/23 2008/01/22
Horn Antenna 3115 EMCO 31589 2007/03/05 2008/03/04
Horn Antenna 3116 EMCO 31970 2007/03/06 2008/03/05
Bilog Antenna CBL6112B | Schaffner 2840 2007/04/26 2008/04/25
Amplifier 8449B Agilent 3008A01954 2007/01/12 2008/01/11
Amplifier 8447D Agilent 2944A10531 2007/09/26 2008/09/25
°
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5.5 Test Result and Data

Power ;| DC 5V from PC Pol/Phase .| VERTICAL
Test Mode 1 .| Transmit / Receive Temperature 11 25°C
Operation Channel :| 1 Humidity 1| 65 %
Modulation Type .1 802.11g Atmospheric Pressure :| 1010 hPa
Rate .| 54 Mbps Memo ;| Without Cradle
80 Level {dBuV/im) Date: 2007-10-23
FCC/CLASS B
l g
) 4
40 ; 3 &
0 30 85. 140. 195, 250. 305
Trace: (Discrete) Frequency (MHz)
Fead int Tah
[tem  Freq Value Factor Result Limit Matgin Hewarlk Pos  FPos
MHz dBuV/m dB  dBuV/m dBuV/ia dB o De

2
1 109.48 49,32 -14.79 34.33  43.50 -8.97 Peak 100 0
2 163,93 53.10  -14.66 38,44 43.50 =306 QF 100 0
3 209,30 47.87  -12.66 35,200 45.50 -8, 30 Peak 100 0
4 251,10 50.14  -10.88 39,26 46.00 -6.74 Peak 100 0
B 0

l. Besult = Read Valve 4 Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is 120KHz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. 411 emission below IGHz at 802.11b/z mode are all the same,so the
202 .11z mode chosen as representative in final test.

5. bccording to technical experiences,all spurious emission of 802.11z
mode at channel 1,6,11 are almost the same helow 1GHz,so0 that the
channel 1 was chosen as representative in final test.

B, The data 15 worse case.

O
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0
Power | DC 5V from PC Pol/Phase .| VERTICAL
Test Mode 1 .| Transmit / Receive Temperature 11 25°C
Operation Channel :| 1 Humidity 1| 65 %
Modulation Type .1 802.11g Atmospheric Pressure :| 1010 hPa
Rate .| 54 Mbps Memo ;| Without Cradle
20 Level (dBuvim) Date: 2007-10-23
FCC|CLASS-B
3 ]
10 1 3 4 :
0 300 440, 580. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Eead bnt Tah
[tem Freg Valnwe  Factor Resnlt Limit Margin Bemark Pos  Paos
MHz dBuV/in dB  dBuV/m dBuV/in dB cm De

2
1 365,80 49,31 -10.37 38.94  46.00 =706 Peak 100 0
4 37,30 5162 -10.08 41.23  46.00 -4.47 QF 100 0
3 0430.90 48 .42 -9.60 38,82 46.00 -T.18 Peak 100 0
4 492,80 44 .64 -5.06 39.38  46.00 -6.42 Peak 100 0
& 0

ana 40 37.46 2.69 40,15 46,00 -5.B5 nF 100
CNotes:
1. Besult = Read Value + Factor

Z. Factor = Antenna Factor + Cahle Loss - fwplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is 120KHz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency helow 1GH=.

4. 41l emission helow 1G6Hz at 802.11h/fg mode are all the same,so the
202 .11g mode chosen as representative in final test.

3. According to technical experiences,all spuriouns emission of 202.11g
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel 1 was chosen as representative 1n final test.

. The data 135 worse case.
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Power DC 5V from PC Pol/Phase HORIZONTAL
Test Mode 1 Transmit / Receive Temperature 25°C
Operation Channel 1 Humidity 65 %
Modulation Type 802.11g Atmospheric Pressure 1010 hPa
Rate 54 Mbps Memo Without Cradle
= Lewvel (dBuV/im) Date: 2007-10-23
FCC CLASS-B
| B
a
40 .2 P—
030 85. 140. 195, 250. 305
Trace: (Discrete) Frequency (MHz)
Read bnt Tah
[tem Freq Valne  Factor Result Limit Margin PRemark Pos  Pos
Mz dBuV/m dB  dBu¥W/w dBuV/im dB cm Deg
1 165.85 53.51 -20.33 33,12 43.50 -10.31 Peak 100 0
& 17630 53,20 -21.1% 34,02 43,30 -0.48 Peal 100 0
3 199,68  53.75 -19.04 34,71 43.50 -5.79 Peak 100 0
4 Z11.23 54,17 -18.65 32.02 43,30 -7.08 Peal 100 0
b ZRl.e0 57,12 -14.91 42,21 46,00 -3.79 QF 100 ]
CWotes:
1. Resnlt Value + Factor

= Read
Z. Factor = Antenna Factor + Cahle Loss - Amplifier
3. The resolution bandwidth of test receiverfspectrum analvzer is 120ENz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at fregquency helow 1GHz.
4, 411 emission below 1GHz at &02.11b/z mode are all the same,so the
202.11g mode chosen as representative in final test.
S. bcecording to technical experiences,all spuriouns emission of 202,112
mode at channel 1,6,11 are almost the same below 1G6Hz,so that the
channel | was chosen as representative 1n final test.
. The data 15 worse case.
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Power | DC 5V from PC Pol/Phase ;| HORIZONTAL
Test Mode 1 .| Transmit / Receive Temperature 11 25°C
Operation Channel :| 1 Humidity 1| 65 %
Modulation Type .1 802.11g Atmospheric Pressure :| 1010 hPa
Rate 54 Mbps Memo ;| Without Cradle

= Lewvel (dBuvim) Date: 2007-10-23

FCC CLASS-B
1 2 3
40 4 i ?
. 300 440. h80. T20. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read hnt Tah
[tem Freg Valne  Factor Result Limit Margin HRemark Pos  Paos
"""" Wiz dBu¥/m  dB  dBu¥/m dBuVim  dB cnm  Deg
1 376,30 51.69 -10.46 41.24 46,00 -4.76 QF oo 360
4 397,30 L0.91 -9.21 41,70 46.00 -4.30 QF oo 360
343090 0,12 -2.01 42,12 46.00 -3.88 OF oo 360
4 FaT.e0 44 .24 -6.07 Ja. 17 46.00 -7.83 Peal oo 360
B Qe0.80 33,17 7.18 40,35 54.00 -13.63 Peal oo 360
Notes:

l. REesult = Read Value + Factor

2. Factor = Antenna Factor + Cahble Loss - Amplifier

3. The resolution bandwidth of test receiverfspectrum analwzer is [20EHz
and video bandwidth 13 300kHz for Peak detection and Quasi-peak
detection at freguency below 16H=z.

4. 411 emission below 1GHz at 802.11b/z mode are all the same,so the
202.11g mode chosen as representative in final test.

3. becording to technical experiences,all spurions emission of 802,11z
mode at channel 1,6,11 are almost the same below IGHz,so that the
channel | was chosen as representative 1n final test.

. The data 1s worse case.
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FCC Test Report: F107110603-A

o
Power DC 5V from PC Pol/Phase VERTICAL
Test Mode 1 Transmit / Receive Temperature 25°C
Operation Channel 1 Humidity 65 %
Modulation Type 802.11b Atmospheric Pressure 1010 hPa
Rate 11 Mbps Memo Without Cradle
Lewvel (dBu\im) Date; 2007-10-23
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT | 1
. 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
REead hnt Tah
[tem Fregq Valne  Factor Result Limit Margin Remark Pos  Pos
Miz dBu¥/m dB  dBu¥V/m dBu¥V/m dB cm Deg
1 4823 .99 4Z .60 4 .64 47 .24 74,00 -26.76  Peak 106 195

1. Besult = Read Valne + Factor

2. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analvezer is 120EHz
and wideo bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analvzer is [MHz
and video bandwidth 1z 3MHz for Pealk detection at freguency ahove

IGHz=.

5. The resolution handwidth of test receiverfspectrum analwzer 1s IMHz
and wideo bandwidth 1s 10Hz for Average detection at freguency above

IGHz.

£, The other emissions 15 too low to he measured.
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FCC Test Report: F107110603-A

Power DC 5V from PC Pol/Phase HORIZONTAL
Test Mode 1 Transmit / Receive Temperature 25°C
Operation Channel 1 Humidity 65 %
Modulation Type 802.11b Atmospheric Pressure 1010 hPa
Rate 11 Mbps Memo Without Cradle
Lewvel (dBu\Wim) Date; 2007-10-23
107
FCC CLASS-B
. FCC CLASS-B (AVG)
LT | T
. 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem Freg Valne  Factor HResult Limit MWargin Remark Paos  Paos
Mz dBuV/in dB  dBuV/m dBu¥V/m dB ci Deg
1 4823 .88 46 .84 4 .64 21.48 74,00 -22.592  Peak 111 120
Notes
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Laoss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is 120KHz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GH=z.

4. The resolution bandwidth of test receiverfspectrum analvzer is 1MHz
and video bandwidth 15 3MHz for Pealk detection at frequency above
1GHz.

5. The resolution bandwidth of test receiverfspectrum analvzer is 1Mz
and wideo bandwidth 15 10Hz for Average detection at frequency ahove
1GHz.

£, The other emissions is too low to be measured.

\
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FCC Test Report: F107110603-A

[
Power DC 5V from PC Pol/Phase VERTICAL
Test Mode 1 Transmit / Receive Temperature 25°C
Operation Channel 6 Humidity 65 %
Modulation Type 802.11b Atmospheric Pressure 1010 hPa
Rate 11 Mbps Memo Without Cradle
Level (dBuv/im) Date: 2007-10-23
107
FCC CLASS-B
FCC CLASS-B (AVG)
54 ]
0 1000 5800, 10600, 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
Read dnt  Tah
[tem  Freq Value Factor Besul+t Limit Matzin Remark Fos Pos
Miz dBuV/m dB  dBuV/m dBuV/m dB ci Deg
1 487400 42,32 4.77 47T.0% 7400 -Z26.91  Peak 106 195

Notes
1. Besult =
2. Factor =

Bead Valune + Factor
bntenna Factor + Cahle Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120EHz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at freguency bhelow 1GHzZ.

4, The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bhandwidth 1= 3MHz for Peak detection at frequency ahove

IGHz.

5. The resolution bandwidth of test receiverfspec‘prum analwvzer 135 IMHz
and video bandwidth 1s 10Hz for Average detection at freguency ahove

16Kz,

6. The other emissions 1s too low to he measured.
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FCC Test Report: F107110603-A

Power DC 5V from PC Pol/Phase HORIZONTAL
Test Mode 1 Transmit / Receive Temperature 25°C
Operation Channel 6 Humidity 65 %
Modulation Type 802.11b Atmospheric Pressure 1010 hPa
Rate 11 Mbps Memo Without Cradle
Lewvel (dBuv/m) Date; 2007-10-23
107
FCC CLASS-B
. FCC CLASS-B (AVG)
54 T
. 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Fregq Value Factar Eesult Limit Margin Hemark Pos  Pos
Hiz dBu¥/n dB  dBu¥/m dBuV/in dB ci Deg
1 4873.95 46,52 4,77 21.29 74,00 -22.71 Peal 111 120
Notes
1. Besult = Eead Yalue + Factor
Z. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120KEHz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow IGH=z.

4. The resolution bandwidth of test receiverfspectrum analyzer is IMHz
and video bandwidth 1s 3MHz for Peak detection at frequency ahaove
1GH=z.

5. The resolution bandwidth of test receiverf{spectrum analvzer i1s IMHz
and video bandwidth 1s 10Hz for Average detection at freguency ahove
1GH=z.

. The other emissions 15 too low to be measured.
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FCC Test Report: F107110603-A

Power DC 5V from PC Pol/Phase VERTICAL
Test Mode 1 Transmit / Receive Temperature 25°C
Operation Channel 11 Humidity 65 %
Modulation Type 802.11b Atmospheric Pressure 1010 hPa
Rate 11 Mbps Memo Without Cradle
Lewvel (dBuWim) Date; 2007-10-23
107
FCC CLASS-B
FCC CLASS-B (AV(G)
LT | 1
0 1000 A800. 10600. 15400. 20200 25000
Trace: (Discrete) Frequency (MHz)
Read bt Tah
[tem  Freq Valne Factor Resnlt Limnit Margin ERemark Paos Fos
MHz dBuV/w dB  dBuVim dBuV/in dB cm o Dleg
1 4024 .00 42,85 4,90 47,75 74.00 26,25 Peak 106 195
Notes
l. Besult = Eead Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiverfspectrum analwzer is 120Kz
and video bhandwidth i1s 300kHz for Peak detection and (Qnasi-peak
detection at frequency bhelow 1GHz.

4. The resolution bandwidth of test receiverfspectrum analwzer is [MHz
and video bandwidth 1s 3MHz for Peak detection at frequency ahove
1GH=.

5. The resolution bandwidth of test receiverfspectrum analwzer is [MHz
and video bhandwidth 1s 10Hz for Average detection at freguency ahove
1GH=.

B. The other emissions 15 too low to be measured.

\
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FCC Test Report: F107110603-A

[
Power DC 5V from PC Pol/Phase HORIZONTAL
Test Mode 1 Transmit / Receive Temperature 25°C
Operation Channel 11 Humidity 65 %
Modulation Type 802.11b Atmospheric Pressure 1010 hPa
Rate 11 Mbps Memo Without Cradle
107 Level (dBuim) Date: 2007-10-23
FCC CLASS-B
1 FCC CLASS-B (AVG)
54
0 1000 5800. 10600, 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read dnt  Tah
[tem  Freg Valne  Factor Result Limit Margin Hemark Pos  FPaos
Mz dBuV/m dB  dBu¥/m dBuVim dB ci leg
1 4224.00 47 .40 4.90 52,30 74.00 -21.70 Peak 111 120

l. BEesult = Read Value + Factor
2. Factor = Antenna Factor + Cahle Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analwvzer is 120EHz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GHz.
4, The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and wideo bhandwidth i1s 3MHz for Peak detection at freguency ahove

1GHz.

5. The resolution bandwidth of test receiverfspectrum analvzer 1z 1MH=
and wideo bhandwidth 15 10Hz for Average detection at freguency ahove

1GHz.

£, The other emissions is too low to he measured.
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FCC Test Report: F107110603-A

Power DC 5V from PC Pol/Phase VERTICAL
Test Mode 1 Transmit / Receive Temperature 25°C
Operation Channel 1 Humidity 65 %
Modulation Type 802.11g Atmospheric Pressure 1010 hPa
Rate 54 Mbps Memo Without Cradle
Level (dBuvim) Date: 2007-10-23
107
FCC|CLASS-B
FCC CLASS-B (AVG)
54 ]
0 1000 5800. 10600, 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read dnt  Tah
[tem Freg Value  Factor Resnlt Limit Margin Bemark Pos  Paos
Mz dBuVim dB  dBuV/m dBuVim dB ci Deg
1 4824.00 4Z.86 4 .64 47.30 74,00 -26.50 Peak 106 195

1. Result = Eead Valwe + Factor
Z. Factor = Antenna Factor + Cahle Loss - fwplifier
3. The resolution bandwidth of test receiver/spectrum analwzer is 120EHz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency helow 1GH=.
4. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and wideo bandwidth 15 3MHz for Pealk detection at freguency ahove

1GHz=.

5. The resolution bandwidth of test receiverfspectrum analwvzer 15 IMHz
and wideo bandwidth 15 10Hz for Average detection at frequency above

1GH=.

£, The other emissions 15 too low to he measured.
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FCC Test Report: F107110603-A

[
Power | DC 5V from PC Pol/Phase ;| HORIZONTAL
Test Mode 1 ;| Transmit / Receive Temperature ;1 25°C
Operation Channel :| 1 Humidity 11 65 %
Modulation Type .1 802.11g Atmospheric Pressure :| 1010 hPa
Rate 54 Mbps Memo .| Without Cradle
107 Level (dBuWim) Date: 2007-10-23
FCC CLASS-B
d FCC CLASS-B (AVG)
54 i
0 1000 5800. 10600, 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freg Value  Factor EResult Limit Margzin BRemark Pos  Pos
Mz dBuV/iw dB  dBuViw dBuV/m dB ci Deg

1 4823.98 45.79 4.64 20,43 F4.00 0 2357 Peak 111 120

. Besult = Read Valve + Factor
. Factor = Antenna Factor 4+ Cable Loss - fmplifier
. The resolution bandwidth of test receiver/spectrum analwzer is 120Kz

and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GHz.

. The resolution bandwidth of test receiver/spectrum analwzer is [MHz

and video bhandwidth 1s 3MHz for Peak detection at frequency ahaove
IGH=.

. The resolution bandwidth of test receiver/spectrum analwzer is [MHz

and video bhandwidth i1s 10Hz for Average detection at freguency ahove
IGH=.

. The other emissions i1s too low to he measnred.
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FCC Test Report: F107110603-A

o
Power DC 5V from PC Pol/Phase VERTICAL
Test Mode 1 Transmit / Receive Temperature 25°C
Operation Channel 6 Humidity 65 %
Modulation Type 802.11g Atmospheric Pressure 1010 hPa
Rate 54 Mbps Memo Without Cradle
T Level (dBuVim) Date: 2007-10-23
FCC CLASS-B
FCC CLASS-B (AVG)
54 7
0 1000 5800. 10600. 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freg Value Factor EResult Limit Margin PRemark Pos  Pos
Mz dBuV/in dB  dBuV/m dBu¥/m dB ci Deg
1 487400 4263 477 47 .40 7400 -26 .60 Peak 106 195
Notes
Bead Yalue 4+ Factor

l. Result =

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is 120EH:=
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and video bandwidth 15 3MHz for Peak detection at fregquency abaove
1GH=z.

5. The resolution bandwidth of test receiverfspectrum analwzer is IMHz
and video bandwidth 15 10Hz for Awerage detection at frequency above
16H=z.

B, The other emissions is too low to be measured.
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FCC Test Report: F107110603-A

Power DC 5V from PC Pol/Phase HORIZONTAL
Test Mode 1 Transmit / Receive Temperature 25°C
Operation Channel 6 Humidity 65 %
Modulation Type 802.11g Atmospheric Pressure 1010 hPa
Rate 54 Mbps Memo Without Cradle
Lewvel {(dBuVW/m) Date: 2007-10-23
107
FCC CLASS-B
4 FCC CLASS-B (AVG)
LT | f
. 1000 H800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Valne  Factor Result Limit Margin Remark Pos  Pos
Mz dBu¥/m dB  dBuVim dBu¥V/m dB cm Deg
1 4874 .00 46 30 477 21.07 74,00 -22.93  Peak 111 120
Notes
1. Result = Read Value + Factor
Z. Factor = bLntenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120ENz
and wideo bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4. The recolution bandwidth of test receiverfspectrum analvzer iz IMH=z
and wideo bandwidth i1s 3MHz for Peak detection at freguency ahove
IGH=z.

5. The resolution bandwidth of test receiver/spectrum analvzer is [MHz
and video bandwidth 13 10Hz for Average detection at frequency above
IGH=z.

. The other emissions 1s too low to he measured.
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FCC Test Report: F107110603-A

Power DC 5V from PC Pol/Phase VERTICAL
Test Mode 1 Transmit / Receive Temperature 25°C
Operation Channel 11 Humidity 65 %
Modulation Type 802.11g Atmospheric Pressure 1010 hPa
Rate 54 Mbps Memo Without Cradle
Lewvel (dBu\Wim) Date; 2007-10-23
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT | ]
. 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tahb
[tem Freg Valne  Factor HResult Limit MWargin Remark Paos  Paos
Mz dBuV/in dB  dBuV/m dBu¥V/m dB ci Deg
1 4023 .98 42,73 4,90 47,63 74.00 -26.37  Peak 106 195
Notes
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Laoss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is 120KHz
and video bandwidth 1z 300klHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GH=z.

4. The resolution bandwidth of test receiverfspectrum analvzer is 1Mz
and wvideo bandwidth 15 3MHz for Pealk detection at frequency above
1GHz.

5. The resolution bandwidth of test receiverfspectrum analvzer is 1Mz
and wideo bandwidth 1s 10Hz for Average detection at frequency ahove
1GHz.

. The other emissions is too low to be measuvred.
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FCC Test Report: F107110603-A

Power DC 5V from PC Pol/Phase HORIZONTAL
Test Mode 1 Transmit / Receive Temperature 25°C
Operation Channel 11 Humidity 65 %
Modulation Type 802.11g Atmospheric Pressure 1010 hPa
Rate 54 Mbps Memo Without Cradle
Lewvel (dBuWim) Date: 2007-10-23
107
FCC CLASS-B
1 FCC CLASS-B (AVG)
54 y
0 1000 5800. 10600, 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Valne  Factor Besnlt  Limit Margin Remark  Paos Fos
Mz dBuV/in dB  dBuV/m dBu¥V/m dB ci Deg
1 4924.03 46.74 4.90 al.64 7400 -22.36  Peak 111 120

. Besult =
. Factor = Antenna Factor + Cable Loss - Amplifier
. The resolution bandwidth of test receiverfspectrum analvzer is 120KHz

Read Valwe + Factor

and wideo bandwidth 1s 300kHz for Pealk detection and Qnasi-peak
detection at frequency below 1GH=z.

. The resolution bandwidth of test receiverfspectrum analvzer is IMHz

and video bandwidth 1s 3MWHz for Peak detection at frequency above
1GHz.

. The resolution bandwidth of test receiverfspectrum analvzer is IMHz

and wideo bandwidth 1s 10Hz for Average detection at freguency ahove
1GHz.

. The other emissions is too low to he measured.
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FCC Test Report: F107110603-A

Power DC 5V from PC Pol/Phase VERTICAL
Test Mode 1 Transmit / Receive Temperature 25°C
Operation Channel 1 Humidity 65 %
Modulation Type 802.11n, 20MHz BW Atmospheric Pressure 1010 hPa
Rate 130 Mbps Memo Without Cradle
=0 Level (dBuvim) Date: 2007-10-23
FCC CLASS-B
I A
Z 4
40 ’ 3 &
s 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Eead tnt  Tab
[tem Freq Value  Factor Result  Limit Margin Remark Pos  Fos
Miz dBEuV/n dB  dBuVim dBuVin dB e Deg
1 10948 49 .39 -14.79 34.39 43,30 -8.91 Peak 100 0
2 163,93 53.97 -14 66 39.31 43,50 -4.19 P 100 ]
3 209,30 47 .86 -12.66 33.20 43,50 -3.31 Peak 100 0
4 Zxl.10 50,19 -10 .88 39.31 46,00 -6 .BY Peak 100 0
B 291.80  30.67 -13.45 37.22 46,00 -2.78 Peak 100 0
Notes
l. Result = Bead Value + Factor
2. Factor = Lntenna Factor 4+ Cable Loss - dmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120ENz
and video bandwidth i1s 300kHz for Peak detection and Quasi-pealk
detection at frequency below 1GHz.

4, According to technical experiences,all spurions emission of Z0Z.11MIMO
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel 1 was chosen as representative in final test.

2. The data is worse case.
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FCC Test Report: F107110603-A

Power DC 5V from PC Pol/Phase ;| VERTICAL
Test Mode 1 Transmit / Receive Temperature 25°C
Operation Channel 1 Humidity 65 %
Modulation Type 802.11n, 20MHz BW Atmospheric Pressure 1010 hPa
Rate 130 Mbps Memo .| Without Cradle
80 Lewvel (dBuWim) Date: 2007-10-23
FCC CLASS-B
w0 I : 5 p
. 300 440. 580. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read 4nt  Tahb
Item Freq Valve  Factor Result Limit Margin Remark Pos  Pos
WHz dBuV/in dB dBuVim dBuVin dB cm Deg
l Jgo.e0 49 .51 -10.37 38.94 46 .00 -7.06 Peak 100 0
& 397,30 51.62 10,09 41,53 46,00 -4.47 0F 100 0
3 430,90 48 23 -9.60 Jg.62 46,00 -TL3E Peak 100 0
4 49z .20 44 .62 -5.06 39,56 46 .00 -6 .44 Pealk 100 0
£ 939,40 37,49 .69 40,18 46,00 -0 B2 0F 100 0
Notes
l. Result = Read Valve + Factor
2. Factor = fntenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120KHz
and video bandwidth 15 300kHz for Peak detection and Quasi-pealk
detection at frequency belaow 1GHz.

4, becording to technical experiences,all spurions emission of S0Z.11MIMO
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel 1| was chosen as representative 1o final test.

5. The data 15 worse case.
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FCC Test Report: F107110603-A

@
Power DC 5V from PC Pol/Phase HORIZONTAL
Test Mode 1 Transmit / Receive Temperature 25°C
Operation Channel 1 Humidity 65 %
Modulation Type 802.11n, 20MHz BW Atmospheric Pressure 1010 hPa
Rate 130 Mbps Memo .| Without Cradle
20 Lewvel (dBu\Wim) Date; 2007-10-23
FCC CLASS-B
' B
40 8 5
1 2 3
. 30 85. 140. 195, 250. 305
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem  Freg Value Factor Result Limit Marzin Hemark Pos Pos
Mz dBuV/m dB dBuV/m  dBuVim dB ci Deg
1 165.85 53.12 -20.33 32,79 43 .50 -10.71 Pealk 100 0
2 176,30 55.1% -21.1% 34.00 43,50 -0.51 Peak 100 0
3 19968  53.51 -19.04 34.46 43,350 -0.04 Pealk 100 0
4 ZI11.23 5422 -18.65 32,06 43,50 -7.94 Pealk 100 0
b 22180 36,20 -14.91 41,29 46,00 -4.71 QF 100 ]
Notes
1. Result = Head Value + Factor
2. Factor = Antenna Factor + Cable Loss - tmplifier
3. The resolution bandwidth of test receiverfspectrum analvezer is 120EHz

and wideo bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

. becording to technical experiences,all spurions emission of Z0Z.1IMINMD

mode at channel 1,6,11 are almost the same below 1GH=z,so0 that the
channel | was chosen as representative 1n final test.

. The data 13 worse case.
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FCC Test Report: F107110603-A

@
Power DC 5V from PC Pol/Phase ;| HORIZONTAL
Test Mode 1 .| Transmit / Receive Temperature 11 25°C
Operation Channel :| 1 Humidity 1| 65 %
Modulation Type .1 802.11n, 20MHz BW Atmospheric Pressure :| 1010 hPa
Rate 130 Mbps Memo ;| Without Cradle
20 Lewvel (dBuWim) Date; 2007-10-23
FCC CLASS-B
3 3
40 1 4 5 b
. 300 440. 580. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read int  Tahb
[tem Freq Value Factor Result Limit Margin HRemark Pos  Pos
"""" WHz dBu¥/m  dB  dBu¥/m dBu¥/m  dB  cm  Deg
1 376.30 51.64 -10.46 41.1%  46.00 -4 .82 OF 100 360
2 397,30 50,93 -9.21 41.72 46,00 -4 28 OF 100 360
3 430,90 50,25 -2.01 42,24 46.00 -3.76 OF 100 360
4  TRT.E0 44 .36 -6.07 38.29  46.00 -7 Peak 100 360
B QB0.80 33.19 7.18 40,37 54.00 -13.63 Peak 100 360
CWetes:

1. Result = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analveer is 120KEHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GHz.

4, According to technical experiences,all spuriouns emission of 02 11MINMO
mode at channel 1,606,101 are almost the same below 1GHz,so that the
channel 1 was chosen as representative in final test.

2. The data 15 worse case.
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FCC Test Report: F107110603-A

o
Power DC 5V from PC Pol/Phase VERTICAL
Test Mode 1 Transmit / Receive Temperature 25°C
Operation Channel 1 Humidity 65 %
Modulation Type 802.11n, 20MHz BW Atmospheric Pressure 1010 hPa
Rate 130 Mbps Memo Without Cradle
107 Lewvel (dBu\Wim) Date; 2007-10-23
FCC/ CLASS-B
FCC CLASS-B (AVG)
LT | ]
. 1000 h800. 10600. 15400. 20200. 25000
Trace:; (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Value Factor Besult Limit Margin ERemark Pos Fos
Mz dBuVim dB dBuV/wm dBuV/im dB ci Deg
1 4823.99 42,19 4 .64 46,83 74.00 27017 Peak 106 195
Notes
Eead Walue + Factor

1. Result =

2. Factor = Antenna Factor + Cahle Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120Kz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-pealk
detection at freguency helow 1GH=.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 15 3MHz for Peak detection at freguency ahaove
1GHz=.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 15 10Hz for Average detection at frequency ahove
1GHz=.

. The other emissions 15 too low to be measured.
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FCC Test Report: F107110603-A

[
Power DC 5V from PC Pol/Phase HORIZONTAL
Test Mode 1 Transmit / Receive Temperature 25°C
Operation Channel 1 Humidity 65 %
Modulation Type 802.11n, 20MHz BW Atmospheric Pressure 1010 hPa
Rate 130 Mbps Memo Without Cradle

Level (dBuV/m) Date: 2007-10-23
107
FCC|CLASS-B
’ FCC CLASS-B (AVG)
54 -
0 jo00 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read dnt  Tahb
I[tem Freq Value Factor Besult Limit Margin Remark Fos Fos
Mz dBuV/w dB  dBu¥V/m dBuV/im dB cm Deg
1 4823.95 46.54 4.64 al.2g 74,00 22,72  Peak 111 120

. Besult = Read Yalve 4+ Factor
. Factor = Antenna Factor + Cable Loss - fmplifierx
. The resolution bandwidth of test receiver/spectrum analvzer is 120Kz

and wideo bandwidth 13 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=z.

. The resolution bandwidth of test receiver/spectrum analvzer is IMHz

and wideo bandwidth 13 3MHz for Peak detection at frequency ahaove
1GHz.

. The resolution bandwidth of test receiver/spectrum analvzer is IMHz

and wideo bandwidth 1= 10Hz for Average detection at fregquency ahove

IGHz.

. The other emissions 1s too low to be measured.
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FCC Test Report: F107110603-A

Power DC 5V from PC Pol/Phase VERTICAL
Test Mode 1 Transmit / Receive Temperature 25°C
Operation Channel 6 Humidity 65 %
Modulation Type 802.11n, 20MHz BW Atmospheric Pressure 1010 hPa
Rate 130 Mbps Memo Without Cradle
Level (dBuW/im) Date: 2007-10-23
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT ) 1
. 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read bnt Tah
[tem  Freg Value  Factor Result Lim:it Margin Hemark Pos  Pos
MHz dBuV/m dB  dBu¥/m dBu¥V/m dB e Deg
1 487400 42.35 4,77 47 12 74.00 -26 .88 Peak 106 195
Notes

l. Besult = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 1Z20EHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4, The resolution bandwidth of test receiver/spectrum analweer is IMHz
and video bandwidth 1s 3MHz for Peak detection at freguency ahove
1GHz.

5. The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and wideo bhandwidth 15 10Hz for Average detection at frequency abowve
1GHz.

£, The other emissions i1s too low to be measured.
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FCC Test Report: F107110603-A

[
Power DC 5V from PC Pol/Phase HORIZONTAL
Test Mode 1 Transmit / Receive Temperature 25°C
Operation Channel 6 Humidity 65 %
Modulation Type 802.11n, 20MHz BW Atmospheric Pressure 1010 hPa
Rate 130 Mbps Memo Without Cradle
107 Level (dBuim) Date: 2007-10-23
FCC/ CLASS-B
1 FCC CLASS-B (AVG)
54 :
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read 4nt  Tah
[tem Freg Value  Factor EResult Limit Margzin HRemark Pos  Pos
Miz dBuV/im dB  dBuV/m dBu¥/m dB o Deg
1 4873.99 46,93 4.77 al.70 74,00 -22.30 Peak 111 120

1. Besult

Eead Valwne + Factor
4. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwvzer is 120ENz
and video bhandwidth 15 300kHz for Peak detection and Quasi-pealk
detection at frequency bhelow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analvyzer is IMHz
and video bhandwidth 15 3MHz for Pealk detection at freguency ahove

1GHz=.

5. The resolution bandwidth of test receiverfspectrum analvzer 13 IMHz
and video bhandwidth 15 10Hz for Average detection at freguency above

1GHz.

£, The other emissions is too low to he neasured.
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FCC Test Report: F107110603-A

@
Power DC 5V from PC Pol/Phase VERTICAL
Test Mode 1 Transmit / Receive Temperature 25°C
Operation Channel 11 Humidity 65 %
Modulation Type 802.11n, 20MHz BW Atmospheric Pressure 1010 hPa
Rate 130 Mbps Memo Without Cradle
Lewvel (dBuW/im) Date; 2007-10-23
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT | 1
. 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read bt Tah
[tem Freg Value  Factor EResult Limit Margzin BRemark Pos  Pos
Mz dBuV/iw dB  dBuViw dBuV/m dB ci Deg
1 492400 4327 4.0 42,17 74.00 -25.83 Peak 106 195
Notes:
1. Result = Read Value 4+ Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analwzer is 120Kz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GHz.
4. The resolution bandwidth of test receiver/spectrum analwzer is [MHz
and video bandwidth 1s 3MHz for Peak detection at frequency above
IGH=.
5. The resolution bandwidth of test receiver/spectrum analwzer is [MHz
and video bhandwidth 1s 10Hz for Average detection at freguency above
IGH=.
. The other emissions 15 too low to he measured.
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FCC Test Report: F107110603-A

[
Power DC 53V from PC Pol/Phase HORIZONTAL
Test Mode 1 Transmit / Receive Temperature 25°C
Operation Channel 11 Humidity 65 %
Modulation Type 802.11n, 20MHz BW Atmospheric Pressure 1010 hPa
Rate 130 Mbps Memo Without Cradle
107 Level (dBuim) Date: 2007-10-23
FCC/CLASS-B
1 FCC CLASS-B (AVG)
54
0 1000 5800. 10600. 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Valne  Factor Besnlt Limit Marzin FRemark Pos Fos
Miz dBuV/im dB  dBuV/m dBuV/m dB ci Deg
1 4924 .02 47 .13 4.90 22.03  74.00 -21.97  Peak 111 120

. Result =
. Factor = Antenna Factor + Cahle Loss - fmplifier
. The resolution bandwidth of test receiver/spectrum analwzer is 120EHz

Bead Value + Factor

and video bandwidth 1= 300kHz for Peak detection and (Juasi-peak
detection at freguency helow 1GHz.

. The resolution bandwidth of test receiver/spectrum analwzer 15 IMHz

and video bandwidth 1= 3MHz for Peak detection at frequency above
1GH=.

. The resolution bandwidth of test receiver/spectrum analwzer 15 IMHz

and video bandwidth 15 10Hz for Average detection at frequency above
1GH=.

. The other emissions 15 too low to be neasnred.
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FCC Test Report: F107110603-A

[
Power | DC 5V from PC Pol/Phase | VERTICAL
Test Mode 1 .| Transmit / Receive Temperature 11 25°C
Operation Channel :| 3 Humidity 1| 65 %
Modulation Type .1 802.11n, 40MHz BW Atmospheric Pressure :| 1010 hPa
Rate .| 270 Mbps Memo ;| Without Cradle
0 Lewvel (dBuV/m) Date: 2007-10-23
FCC/CLASS-B
I ]
2 4
40 " 5 5]
0 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Valne  Factor Besnlt Limit Marzin Remark Pos  Pos

Mz dBuVim dB  dBuV/m dBuV/m dB cm Deg
1 109, 48 40 .49 -14.79 34 .69 43 .50 -8.81 Peak 100 0
2 163,93  53.40  -14.66 38.74  43.50 -4 .76 Op 100 0
3 209 30 47 77 -12.66 35,10 43 .50 -2.40 Peak 100 0
4 251.10 a0 .09 -10.88 3921 46 .00 -6 79 Peak 100 0
£ 0

l. Besult = Read Yalue + Factor

Z. Factor = Antenna Factor + Cahle Loss - Amplifier

2, The resolution bandwidth of test receiver/spectrum analwvzer is 120EH:z
and wvideo bandwidth 1s 300klHz for Peak detection and Quasi-peak
detection at freguency bhelow 1GH=.

4, beccording to technical experiences,all spuriovs emission of E0Z,1IMIMO
mode at chaonel 3,6,9 are almost the same below 1GH=z,so0 that the
channel 3 was chosen as representative itn final test.

2. The data 13 worse case.

O
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FCC Test Report: F107110603-A

Power DC 5V from PC Pol/Phase ;| VERTICAL
Test Mode 1 Transmit / Receive Temperature 25°C
Operation Channel 3 Humidity 65 %
Modulation Type 802.11n, 40MHz BW Atmospheric Pressure 1010 hPa
Rate 270 Mbps Memo .| Without Cradle
20 Lewvel (dBuWim) Date; 2007-10-23
FCC CLASS-B
5
10 |2 4 :
. 300 440. h80. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem Freq Valne  Factor Besnlt  Limit Margin Remark  Paos Fos
"""" Wiz dBu¥/m  dB dBuV/m dBu¥/m 4B cm  Deg
1 362.80 49,31 -10.37 38.94 46,00 -7L06 Pealk 100 0
& 397,30 51.37 -10.09 41.48 46,00 -4 5% QF 100 ]
3 430,90 48,33 -0.60 38.72 46,00 -TL2E Pealk 100 0
4 493 .80 44 .34 -5.06 39.48 46,00 -B .52 Pealk 100 0
B 939,40  37.49 .69 40,18 46,00 -0 LB QF 100 ]
Notes
l. Result = Read Value 4 Factor
Z. Factor = Antenna Factor 4+ Cable Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analwzer is 120Kz
and video bhandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4, bccording to technical expertiences,all spurions emission of S0Z.1IMINO
mode at channel 3,6,9 are almost the same below 1GHz,so0 that the
channel 3 was chosen as representative in final test.

2. The data 15 worse case.
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FCC Test Report: F107110603-A

Power DC 5V from PC Pol/Phase ;| HORIZONTAL
Test Mode 1 ;| Transmit / Receive Temperature ;1 25°C
Operation Channel :| 3 Humidity 11 65 %
Modulation Type .1 802.11n, 40MHz BW Atmospheric Pressure :| 1010 hPa
Rate 270 Mbps Memo .| Without Cradle
80 Level (dBuv/m) Date: 2007-10-23
FCC|CLASSB
| 3
40 5
12 34
0 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read int  Tah

Freq Valne Factor HResult Limit Margin ERemark Pos Faos

Miz dEuV/n dB  dBuVi/m dBuVim dB e De

165,85 33,42 -20.33 33,08 43,50 -10.41 Peak 100
176,30 55.28 21,18 34,10 43,50 -2.40 Peak 100

211.23  54.04  -18.65 35.38 43.50 -2.11 Peak 100

Z
| 0
2 0
319868 53,31 -19.04 34 .46 4350 -2.04 Peak 100 0
4 0
£ 0

. Result = RHead Value + Factor
. Factor = btntenna Factor + Cable Loss - fmplifier
. The resolution bandwidth of test receiver/spectrum analvzer 1s 120KHz

and wideo bandwidth 1= 300kHz for Pealk detection and Quasi-pealk
detection at frequency below 1GHz.

. becording to technical experiences,all spurious emission of S0Z2.11WIHO

mode at channel 3,6,9 are almnost the same below 1GHz,so that the
channel 3 was chosen as representative 1o final test.

. The data 13 worse case.
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FCC Test Report: F107110603-A

Power DC 5V from PC Pol/Phase HORIZONTAL
Test Mode 1 Transmit / Receive Temperature 25°C
Operation Channel 3 Humidity 65 %
Modulation Type 802.11n, 40MHz BW Atmospheric Pressure 1010 hPa

Rate 270 Mbps Memo Without Cradle
80 Lewvel (dBuvimy) Date: 2007-10-23
FCC CLASS-B
3 3
40 1 4 2 b
0 300 440. 580. T20. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem  Freq Valne  Factor Besult Limit Margin FRemark Pos  Fos
MHz dBuV/m dB dBuVi/m dBu¥V/m dB cm Deg
1 376,30 o1.64 -10.46 41.18  46.00 Y QF 10 360
2 397.30  a0.71 -0.21 41.50 46,00 -4 .30 QF 100 380
3 430,90 50025 -8.01 42.24 46,00 -3.76 QF 100 360
4 73780 44 .46 -6.07 38,39  46.00 -7.61 Peal 100 380
B 9B0.80  33.37 T7.18 40,55 54.00 -13.45 Pealk 100 380
Notes
l. REesult = Read Value + Factor
Z. Factor = tntenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer iz 120KH:
and wideo bandwidth 1s 300kHz for Pealk detection and Quasi-pealk
detection at frequency helow 1GHz.

4. bccording to technical experiences,all spurious emission of E0Z.1IHIMO
mode at channel 3,6,9 are almost the same below 1GHz,so that the
channel 3 was chosen as representative in final test.

2. The data 13 worse case.
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FCC Test Report: F107110603-A

Power DC 5V from PC Pol/Phase VERTICAL
Test Mode 1 Transmit / Receive Temperature 25°C
Operation Channel 3 Humidity 65 %
Modulation Type 802.11n, 40MHz BW Atmospheric Pressure 1010 hPa
Rate 270 Mbps Memo Without Cradle
Lewvel (dBuV/im) Date: 2007-10-23
107
FCC/CLASS-B
FCC CLASS-B (AVG)
LT | ]
s 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read bnt Tah
[tem Fregq Valne  Factor Result Limit Margin Remark Pos  Pos
Miz dEBu¥V/m dB  dBu¥/m dBu¥V/in dB e Deg
1 4243.98  41.34 4 .69 46,53 74.00 2747 Peak 106 195
Nates
1. BEesult = Read Value + Factor
Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120EHz
and wideno handwidth 15 300kHz for Peal detection and Quasi-peak
detection at frequency bhelow 1GHz.

4, The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bhandwidth 1s 3MHz for Pealk detection at freguency above
1GHz.

5. The resolution bandwidth of test receiwverfspectrum analvzer is IMHz
and wideno bandwidth 15 10Hz for Average detection at fregquency ahove
1GHz.

. The other emissions 15 too low to be measured.

\
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FCC Test Report: F107110603-A

Power DC 5V from PC Pol/Phase HORIZONTAL
Test Mode 1 Transmit / Receive Temperature 25°C
Operation Channel 3 Humidity 65 %
Modulation Type 802.11n, 40MHz BW Atmospheric Pressure 1010 hPa
Rate 270 Mbps Memo Without Cradle
T Level (dBuVim) Date: 2007-10-23
FCC/CLASS B
1 FCC CLASS-B (AVG)
54 -
0 1000 5800, 10600, 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Value Factor Fesult Limit Matzin Remark  Fos Fos
Mz dBu¥V/m dB  dBuV/m dBu¥/m dB cm Deg
1 4843.92 47.06 4,68 al.%5 74,00 -22.23  Peak 111 120

. Result
. Factor = ) ) _ _
. The resolution bandwidth of test receiver/spectrum analvzer is 120ENz

Eead Value + Factor
bontenna Factor + Cable Loss - Amplifier

and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

. The resolution bandwidth of test receiver/spectrum analwvzer is IHHz

and wideo bandwidth 1= 3MHz for Peal detection at frequency ahove
1GH=z.

. The resolution bandwidth of test receiver/spectrum analwzer is IMHz

and video bandwidth 1s 10Hz for Average detection at frequency ahove
1GHz=.

. The other emissions 1s too low to be measvred.
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FCC Test Report: F107110603-A

[
Power DC 5V from PC Pol/Phase VERTICAL
Test Mode 1 Transmit / Receive Temperature 25°C
Operation Channel 6 Humidity 65 %
Modulation Type 802.11n, 40MHz BW Atmospheric Pressure 1010 hPa
Rate 270 Mbps Memo Without Cradle

107 Level (dBuvim) Date: 2007-10-23
FCC|CLASS-B
FCC CLASS-B (AVG)
54 1
0 1000 5800. 10600, 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read dnt  Tah
[tem Freg Valne  Factor HResult Limit MWargin Remark Pos  Pos
Mz dBuV/in dB  dBuV/m dBuV/iw dB ci Deg
1 4874 .05 42.21 4.77 4698 74,00 2702 Peak 106 195

Notes
1. Besult =
2. Factor =

Read Value + Factor
bntenna Factor 4+ Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120KHz
and wideo bandwidth 15 300kHz for Pealk detection and Quasi-pealk
detection at freguency helow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 1s 3MHz for Peak detection at freguency above

1GH=.

5. The resolntion bandwidth of test receiverfspectrum analwvzer 15 IMHz
and video bandwidth 15 10Hz for Average detection at frequency above

1GH=.

£, The other emissions is too low to he measured.
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FCC Test Report: F107110603-A

Power :| DC 5V from PC Pol/Phase ;| HORIZONTAL
Test Mode 1 ;| Transmit / Receive Temperature ;1 25°C
Operation Channel :| 6 Humidity 11 65 %
Modulation Type .1 802.11n, 40MHz BW Atmospheric Pressure :| 1010 hPa
Rate .| 270 Mbps Memo .| Without Cradle
107 Level (dBuWim) Date: 2007-10-23
FCC/CLASS-B

FCC CLASS-B (AVG)

54 +
. 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Valne  Factor Result Limit Margin Remark Pos  Pos
"""" WHz dBu¥/m  dB  dBu¥/m dBu¥/im  dB cm  Deg

1 4873.97 46,53 4.77 51.30 74,00 0 2270 Peak 11T 120

1. Result = Read Value + Factor

2. Factor = bLntenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analyzer is 120EN:z
and wideo bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4, The resolution bandwidth of test receiverfspectrum analyzer is IMHz
and wideo bandwidth i1s 3MHz for Peak detection at freguency ahaove
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is [MHz
and video bandwidth 15 10Hz for Average detection at frequency above
1GH=z.

. The other emissions 1s too low to he measured.

O
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FCC Test Report: F107110603-A

[
Power DC 5V from PC Pol/Phase VERTICAL
Test Mode 1 Transmit / Receive Temperature 25°C
Operation Channel 9 Humidity 65 %
Modulation Type 802.11n, 40MHz BW Atmospheric Pressure 1010 hPa
Rate 270 Mbps Memo Without Cradle
Level (dBu\im) Date: 2007-10-23
107
FCC CLASS-B
FCC CLASS-B (AVG)
54 1
0 1000 5800. 10600, 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
Read dnt  Tah
I[tem  Freq Value Factor Fesult Limit Marzin Remark FPos Fos
Mz dBuV/m dB  dBu¥/m dBuV/in dB e Deg
1 4903.29 43.05 4 .85 4790 7400 26010 Peak 106 195

. Besult =
. Factor =
. The resolution bandwidth of test receiver/spectrum analwzer is 120KHz

Eead Value + Factor
bntenna Factor 4+ Cable Loss - fmplifier

and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GH=z.

. The resolution bandwidth of test receiverfspectrum analvyzer is IMHz

and video bandwidth 1s 3MHz for Peak detection at frequency above
1GHz=.

. The resolution bandwidth of test receiverfspectrum analwzer is IWHz

and wideo bandwidth 15 10Hz for bLverage detection at frequency ahove
1GHz.

. The other emissions is too low to bhe measured.
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FCC Test Report: F107110603-A

[
Power | DC 5V from PC Pol/Phase ;| HORIZONTAL
Test Mode 1 ;| Transmit / Receive Temperature ;1 25°C
Operation Channel :| 9 Humidity 11 65 %
Modulation Type .1 802.11n, 40MHz BW Atmospheric Pressure :| 1010 hPa
Rate .| 270 Mbps Memo .| Without Cradle
107 Level (dBuvim) Date: 2007-10-23
FCC|CLASS-B
1 FCC CLASS-B (AVG)
54
0 1000 5800. 10600, 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
Read dnt  Tah
[tem Freq Value Factor Eesult Limit Margin Hemark Pos Fos
Mz dBuV/m dB  dBuV/m  dBuVim dB ci Deg

14904 .05 47 .50 4 85 52,35 T4.o0 21,65 Peak 111 120

1. Result = Read Value + Factor

2. Factor = bLntenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is [20EHz
and video bandwidth 1= 300kHz for Peak detection and Quasi-peal
detection at frequency helow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analwvzer is I[MHz
and wideo bandwidth i1s 3MHz for Peak detection at freguency ahaove
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analwvzer is I[MHz
and wideo bandwidth 1s 10Hz for Average detection at fregquency above
1GH=z.

. The other emissions 1s too lov to be measured.

O
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FCC Test Report: F107110603-A

Power DC 5V from PC Pol/Phase VERTICAL
Test Mode 2 Transmit / Receive Temperature 25°C
Operation Channel 1 Humidity 65 %
Modulation Type 802.11g Atmospheric Pressure 1010 hPa
Rate 54 Mbps Memo With Cradle
a0 Level (dBuVWim) Date: 2007-10-23
FCC|CLASS-B
| A
40 1 i ; 4 .
. 30 g5. 140. 195. 250. 305
Trace: {Discrete) Frequency (MHz)
Read dnt  Tah
[tem Fregq Value  Factor BResult Limit Margin BRemark Pos  Pos
Mz dBuV/n dB  dBu¥W/m dBuViw dB cm Deg
1 109,48 51.37 -14.79 36,08 43,50 -6 92 Peal 100 0
2 183,93 53.95 -14 .66 39,20 43,50 -4.21 )3 100 ]
3 209,30 48,10 -12 .66 32.44 43,50 -8 .06 Pealk 100 ]
4 251,10 49,22 -10.88 38.34 46,00 N 1 Peal 100 0
B Z91.80 49,66 -13.45 36,21 46,00 -0.79 Pealk 100 0]
CWotes:
1. Result = Read Value + Factor
2. Factor = intenna Factor + Cable Loss - Anplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is 120KEHz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. 4ll emission below 10Hz at 802.11b/g mode are all the same,zo the
202.11g mode chosen as representative in final test.

J. becording to technical experiences,all spurions emission of 20Z2.11g
mode at channel 1,6,11 are almost the zame helow 1GHz,so that the
channel | was chosen as representative in final test.

£, The data is worse case.

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100

Issued date: Nov. 21, 2007 66 of 138




FCC Test Report: F107110603-A

Power | DC 5V from PC Pol/Phase | VERTICAL
Test Mode 2 .| Transmit / Receive Temperature 11 25°C
Operation Channel :| 1 Humidity 1| 65 %
Modulation Type .1 802.11g Atmospheric Pressure :| 1010 hPa
Rate .| 54 Mbps Memo .| With Cradle
80 Level {dBuvim) Date: 2007-10-23
FCC|CLASS-B
p A
40 1 3 4 g
%300 440. 580. 720. 860. 1000

Trace: {Discrete) Frequency (MHz)

Read tnt  Tahb

[tem Fregq Value Factor HResnlt Limit Margin Remark Pos  Pos
Mz dBuV/iw dB  dBuVim dBuV/in dB ci Deg

1 365.80  48.55 -10.37 38,18 46.00 -7.82 Peak 100 ]

2 397,30 SZ.55 -10.09 42,46 46,00 -3.54 0F 100 ]
3 430,90 47 .66 -0.60 38.05 46,00 -7.95 Peak 100 ]
4 498,80  43.71 -5.06 38.65 46,00 -7.35 Peak 100 ]
f 9]

a59.40  38.15 2.69 40,85 46.00 -5.15 )3 100
Vates:
1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resclution bandwidth of test receiverfspectrum analvzer is 120ENHz
and video bandwidth is 300kHz for Peak detection and Quasi-pealk
detection at frequency below 1GH=.

4, 411 emission below 1GHz at 802.1lb/g mode are all the same,so the
202,11z mode chosen as representative in final test.

J. fccording to technical experiences,all spurious emission of E0Z.11g
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel 1 was chosen as representative in final test.

£, The data 15 worse case.
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FCC Test Report: F107110603-A

Power | DC 5V from PC Pol/Phase ;| HORIZONTAL
Test Mode 2 ;| Transmit / Receive Temperature ;1 25°C
Operation Channel :| 1 Humidity 11 65 %
Modulation Type .1 802.11g Atmospheric Pressure :| 1010 hPa
Rate .| 54 Mbps Memo .| With Cradle
0 Lewvel {(dBuvimj) Date: 2007-10-23
FCC/CLASS-B
! F
40 2 3 4 g
0 30 85. 140. 195. 250. 305

Trace: {Discrete) Frequency {MHz)

Read tnt  Tab
[tem Freg Value  Factor Result Limit Margin Hemark Pos  Pos
o WHz dBuV/im 4B dBu¥/m dBu¥/m aB i)

g
1 165.85 54.17  -20.33 33.8>  43.50 -9.65 Peak 100 (]
42 176,30 56.33 -Z1.18 33.15  43.50 -8.35 Peak 100 0
3019968 34,88 -19.04 35.94 43,50 =T 06 Paak 100 0
4 Z11.23  55.20  -18. .63 3654 4350 B Ok Peal 100 0
& 0

2a1.80 56,17 -14.491 41,26 46,00 -4.74 )3 100
CWetes:
1. Result = RBead Valwe + Factor

Z. Factor = Antenna Factor + Cable Loss - bLmplifier

3. The resolution bandwidth of test receiver/spectrum analwvzer is 120EHz
and wvideno bandwidth 15 300kHz for Pealk detection and Quasi-pealk
detection at frequency helow 1GHz.

4, 411 emission helow 1GHz at 202.11b/z mode are all the same,so the
202.11g mode chosen as representative in Tinal test.

5. bccording to technical experiences,all spuriouns emission of 202.11g
mode at channel 1,6,11 are almost the same below 1GHz,so0 that the
channel 1 was chosen as representative in final test.

. The data 15 worse case.

O
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FCC Test Report: F107110603-A

o
Power ;| DC 5V from PC Pol/Phase ;| HORIZONTAL
Test Mode 2 .| Transmit / Receive Temperature 11 25°C
Operation Channel :| 1 Humidity 1| 65 %
Modulation Type .1 802.11g Atmospheric Pressure :| 1010 hPa
Rate .| 54 Mbps Memo ;| With Cradle
20 Lewvel (dBu\im} Date; 2007-10-23
FCCCLASS-B
T 2 3 i
10 4 5
. 300 440. 580. 720, 860. 1000
Trace: (Discrete) Frequency (NHz)
REead tnt  Tah
[tem Freg Valne  Factor Result Limit Margin Remark Pos  Pos
Mz dBuV/m dB  dBuV/m  dBuVim dB ci Deg
1 376300 5274 -10.46 42,28 46,00 -3.72 QF g 360
& 39T .0 51.36 -0021 42,15 46,00 -3L.ES QF g 360
3 dzn.an 50,33 -2.01 42,33 46,00 -3.67 QF g 360
4 FaT.E0 43 .92 -6 .07 37.82 46,00 -8.15 Pealk o 360
B 960,80 34,34 7.18 41.52 54,00 -12.48 Peak oo 360

l. Result = Read Value + Factor

Z. Factor = Antenna Factor 4+ Cable Loss - Amplifier

3. The resolution bandwidth of test receiverfspectrum analvezer is 120EHz
and wideo bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GHz.

4. 41] emission below 1GHz at 802.11hfgz mode are all the same,so the
202.11g mode chosen as representative in final test.

3. According to technical experiences,all spurions emission of 802,11z
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel | was chosen as representative in final test.

£, The data 15 worse case.
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FCC Test Report: F107110603-A

Power DC 5V from PC Pol/Phase VERTICAL
Test Mode 2 Transmit / Receive Temperature 25°C
Operation Channel 1 Humidity 65 %
Modulation Type 802.11b Atmospheric Pressure 1010 hPa
Rate 11 Mbps Memo With Cradle
Level (dBu//m) Date: 2007-10-23
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT ) 1
0 1000 hB00. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem Freq Value Factor Besul+t Limit Margin Remark Pos Fos
WHz dEnVim dB dBuVi/w dBu¥V/m dB ci Deg
1 482599 43 .62 4 .64 42,26 74.00 -23.74  Peak 106 195

Naotes
1. Besnlt =
2. Factor =

Fead Value + Factor
dntenna Factor + Cable Loss - Amplifierx

3. The resolution bandwidth of test receiverfspectrum analwvzer is 120ENz
and wideo bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analwvzer is IMHz
and video bandwidth 1s 3MHz for Peak detection at freguency ahove

IGHz.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 1s 10Hz for Average detection at frequency ahaove

1GHz=.

£, The other emissions 1s too low to he measured.
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FCC Test Report: F107110603-A

[
Power DC 5V from PC Pol/Phase HORIZONTAL
Test Mode 2 Transmit / Receive Temperature 25°C
Operation Channel 1 Humidity 65 %
Modulation Type 802.11b Atmospheric Pressure 1010 hPa
Rate 11 Mbps Memo With Cradle

Level (dBuvim) Date: 2007-10-23
107
FCC CLASS B
4 FCC CLASS-B (AVG)
54 T
0 1000 5800. 10600. 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
Read dnt  Tah
[tem Fregq Valne  Factor Result Limit Margin Remark Pos  Pos
Mz dBu¥/m dB dBuV/m  dBuV/m dB ci Deg
1 4823.88 46,15 4 .64 a0.79 74,00 -23.21  Peak 111 120

. Besult = Read Valne + Factor
. Factor = Antenna Factor + Cahble Loss - fmplifier
. The resolution bhandwidth of test receiver/spectrum analwzer is 120Kz

and wideo bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

. The resolution bandwidth of test receiver/spectrum analwvzer is IMHz

and wideo bandwidth i1s 3MHz for Peak detection at freguency ahaove
IGHz=.

. The recolution bandwidth of test receiver/spectrum analwvezer iz IMHz

and wideo bandwidth 1s 10Hz for Average detection at freguency above
IGHz=.

. The other emissions 13 too low to bhe measured.
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FCC Test Report: F107110603-A

Power DC 5V from PC Pol/Phase VERTICAL
Test Mode 2 Transmit / Receive Temperature 25°C
Operation Channel 6 Humidity 65 %
Modulation Type 802.11b Atmospheric Pressure 1010 hPa
Rate 11 Mbps Memo With Cradle
Level (dBuvim) Date: 2007-10-23
107
FCC|CLASS- B
FCC CLASS-B (AVG)
54 1
0 1000 5800. 10600, 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
Read dnt  Tah
[tem  Freq Valne  Factor Result Limit MWargin Hemark Pos  Pos
Mz dBuV/m dB  dBuV/m dBu¥/m dB cm Deg
1 4874.00 43,15 4.77 47,92 74,00 -26.08  Peak 106 195

. Besult = Read VYalue + Factor
. Factor = Antenna Factor + Cahle Loss - fuplifier
. The resolution bandwidth of test receiverfspectrum analvzer is 120Kz

and video bandwidth 1= 300kHz for Pealk detection and Onasi-peak
detection at frequency helow 1GHz.

. The resolution bandwidth of test receiver/spectrum analwzer is IMHz

and wideo bandwidth i1s 3MHz for Peak detection at frequency ahove
IGHz=.

. The resolution bandwidth of test receiver/spectrum analvzer is IMWHz

and wideo bandwidth i1s 10Hz for bLverage detection at frequency ahove
IGHz=.

. The other emissions i1s too low to be measured.
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FCC Test Report: F107110603-A

[
Power DC 5V from PC Pol/Phase HORIZONTAL
Test Mode 2 Transmit / Receive Temperature 25°C
Operation Channel 6 Humidity 65 %
Modulation Type 802.11b Atmospheric Pressure 1010 hPa
Rate 11 Mbps Memo With Cradle
T Level (dBuvim) Date: 2007-10-23
FCC CLASS-B
1 FCC CLASS-B (AVG)
54 y
0 1000 5800, 10600. 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Valne Factor HResult Limit Margin HRemark Pos  Pos
Mz dBuV/m dB dBuV/m dBuV/m dB ci Deg
1 4873.95 47,15 4.77 al.92 7400 0 -ZZ2.08  Peak 111 120

Notes
l. Besult =
2. Factor =

Eead Yalue 4+ Factor
bntenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120Kz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GHz.

4., The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 1s 3MHz for Peak detection at freguency ahove

1GHz=.

3. The resolution bandwidth of test receiverfspectrum analvzer 1s IMHz
and wideo bandwidth 15 10Hz for Average detection at frequency ahove

1GHz.

£, The other emissions t1s taoo

low to he measured.
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FCC Test Report: F107110603-A

Power DC 5V from PC Pol/Phase VERTICAL
Test Mode 2 Transmit / Receive Temperature 25°C
Operation Channel 11 Humidity 65 %
Modulation Type 802.11b Atmospheric Pressure 1010 hPa
Rate 11 Mbps Memo With Cradle
Lewvel (dBuvim) Date: 2007-10-23
107
FCC CLASS-B
FCC CLASS-B (AVG)
54 1
. 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read dnt  Tah
[tem Fregq Valne  Factor Result Limit Margin BRemark Pos  Pos
Mz dBu¥V/m dB  dBu¥/m dBuV/n dB e Deg
1 4224 .00 43,17 4.90 48.07 74,00 -25.93  Peak 106 195

1. BEesult = Read Value + Factor
Z. Factor = Antenna Factor + Cable Loss - ftmplifier
3. The resolution bandwidth of test receiverfspectrum analwvzer is 120EHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GHz.
4, The resolution bandwidth of test receiverfspectrum analvzer is IMHz
?Eﬂ video bandwidth 15 3MHz for Peak detection at frequency ahaove
z.
5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
?Eﬂ video bandwidth 1= 10Hz for Average detection at frequency ahove
z.
. The other emissions is too low to be measured.
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FCC Test Report: F107110603-A

@
Power DC 5V from PC Pol/Phase HORIZONTAL
Test Mode 2 Transmit / Receive Temperature 25°C
Operation Channel 11 Humidity 65 %
Modulation Type 802.11b Atmospheric Pressure 1010 hPa
Rate 11 Mbps Memo With Cradle
107 Lewvel (dBu\W/m) Date: 2007-10-23
FCC CLASS B
1 FCC CLASS-B (AVG)
LT )
. 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Valne Factor HResult Limit Margin Bemark Pos  Pas
Mz dBu¥/m dB  dBu¥/m dBuV/m dB ci Deg
1 4024 .00 48,15 4,90 23.05 74,00 -20.95 Peak 111 120
Notes
1. BEesult = Read Valve + Factor
2. Factor = Antenna Factor 4+ Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer i1s 120KEHz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow [GHz.

4. The resolution bandwidth of test receiver/spectrum analvzer is 1Mz
and wideo bandwidth 15 3MHz for Peak detection at freguency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 1s 10Hz for Average detection at frequency above
1GH=.

. The other emissions 15 too low to be measured.
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FCC Test Report: F107110603-A

[
Power | DC 5V from PC Pol/Phase | VERTICAL
Test Mode 2 ;| Transmit / Receive Temperature ;1 25°C
Operation Channel :| 1 Humidity 11 65 %
Modulation Type .1 802.11g Atmospheric Pressure :| 1010 hPa
Rate .| 54 Mbps Memo ;| With Cradle
T Level (dBuvim) Date: 2007-10-23
FCCCLASS-B
FCC CLASS-B (AVG)
54 1
01000 5800. 10600. 15400. 20200, 25000
Trace: (Discrete) Frequency {MHz)
Eead tnt  Tah
[tem Freq Valne Factor HResult Limit Margin BRemark Pos  Pos
Miz dBu¥/m dB  dBuV/m dBuV/m dB cm Deg

1 4224.00 4326 4.64 47.50 7400 26,10 Peak 106 195

1. Result Eead Yalue 4+ Factor

2. Factor = fntenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiverfspectrium analwvzer is 120EHz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GH=z.

4. The recolution bandwidth of test receiverfspectrum analvzer is IWHz
and wideo bandwidth 1s 3MHz for Peak detection at freguency ahaove
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analvzer is IWHz
and wideo bandwidth 15 10Hz for Average detection at frequency ahove
1GH=z.

. The other emissions 1s too low to be measured.
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FCC Test Report: F107110603-A

[
Power DC 5V from PC Pol/Phase HORIZONTAL
Test Mode 2 Transmit / Receive Temperature 25°C
Operation Channel 1 Humidity 65 %
Modulation Type 802.11g Atmospheric Pressure 1010 hPa
Rate 54 Mbps Memo With Cradle
107 Level (dBuWim) Date: 2007-10-23
FCC/CLASS-B
. FCC CLASS-B (AVG)
54 T
0 1000 5800. 10600. 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
Read ot Tah
[tem  Fregq Valune Factar Result Limit Margin Remark Pos Fos
Wiz dBuV/n dB  dBu¥/m dBuV/w dB Deg
1 4823.98 46 .88 4 .64 al.22 74.00 -22.4%  Peak 111 120

. Besult =
. Factor =
. The resolution bandwidth of test receiver/spectrum analwzer is 120EHz

Read Value + Factor
dntenna Factor 4+ Cable Loss - Amplifier

and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow IGH=z.

. The resolution bandwidth of test receiver/spectrum analwzer is 1MHz

and video bandwidth i1s 3MHz for Peak detection at frequency ahaove
1GH=z.

. The resolution bandwidth of test receiver/spectrum analwzer is IMHz

and video bandwidth i1s 10Hz for Average detection at freguency ahove
1GH=z.

. The other emissions is too low to be measured.
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FCC Test Report: F107110603-A

[
Power | DC 5V from PC Pol/Phase | VERTICAL
Test Mode 2 ;| Transmit / Receive Temperature ;1 25°C
Operation Channel :| 6 Humidity 11 65 %
Modulation Type .1 802.11g Atmospheric Pressure :| 1010 hPa
Rate .| 54 Mbps Memo ;| With Cradle
107 Level (dBuvim) Date: 2007-10-23
FCC CLASS-B
FCC CLASS-B (AVG)
54 1
0 1000 5800, 10600, 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
Read dnt  Tah
[tem  Freg Value Factor Besult Limit Marzin Remark  Fos Fos
Miz dBu¥/m dB  dBu¥/m dBuV/m dB e Deg

1487400 43,25 4.77 42,02 74,00 -25.98  Peak 106 195

1. Result = Read Value + Factor

2. Factor = Antenna Factor 4+ Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120KEHz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GH=z.

4, The resolution bandwidth of test receiver/spectrum analwyzer is 1MHz
and wideo bandwidth 15 3MHz for Peak detection at freguency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 1s 10Hz for Average detection at frequency above
1GH=.

B, The other emissions 15 too low to be measured.
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FCC Test Report: F107110603-A

[
Power DC 5V from PC Pol/Phase HORIZONTAL
Test Mode 2 Transmit / Receive Temperature 25°C
Operation Channel 6 Humidity 65 %
Modulation Type 802.11g Atmospheric Pressure 1010 hPa
Rate 54 Mbps Memo With Cradle

Level (dBuvim) Date: 2007-10-23
107
FCC|CLASS-B
1 FCC CLASS-B (AVG)
54 '
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freg Valne  Factor HResult Limit MWargin Remark Paos  Pas
Mz dBuV/in dB  dBuV/m dBu¥V/m dB ci Deg
1 487400 47,15 4.77 21.93  74.00 -22.07 Peak 111 120

. Besult = Read Value 4+ Factor
. Factor = Antenna Factor 4+ Cable Loss - fmplifier
. The resolution bandwidth of test receiverfspectrum analvzer is 120EHz

and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GH=z.

. The resolution bandwidth of test receiverfspectrum analwzer is IMHz

and wvideo bandwidth 15 3MHz for Pealk detection at frequency above
1GHz.

. The resolution bandwidth of test receiverfspectrum analwzer is IMHz

and wideo bandwidth 15 10Hz for Average detection at frequency ahove
1GHz.

. The other emissions 1s too low to bhe measnred.
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FCC Test Report: F107110603-A

[
Power | DC 5V from PC Pol/Phase | VERTICAL
Test Mode 2 ;| Transmit / Receive Temperature ;1 25°C
Operation Channel :| 11 Humidity 11 65%
Modulation Type .1 802.11g Atmospheric Pressure :| 1010 hPa
Rate .| 54 Mbps Memo ;| With Cradle
107 Level (dBuvim) Date: 2007-10-23
FCC|CLASS-B
FCC CLASS-B (AVG)
54 1
0 1000 5800. 10600, 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freg Valne  Factor HResult Limit MWargin Remark Paos  Paos
Mz dBuV/in dB  dBuV/m dBuV/m dB ci Deg

1 4923.98 43.08 4.90 47.95 74,00 26,02  Peak 106 195

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Laoss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is 120KHz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GH=z.

4. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and wideo bandwidth 15 3MHz for Pealk detection at freguency ahove
1GHz.

5. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and wideo bandwidth 15 10Hz for Average detection at frequency ahove
1GHz.

. The other emissions is too low to be measuvred.
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FCC Test Report: F107110603-A

[
Power DC 5V from PC Pol/Phase HORIZONTAL
Test Mode 2 Transmit / Receive Temperature 25°C
Operation Channel 11 Humidity 65 %
Modulation Type 802.11g Atmospheric Pressure 1010 hPa
Rate 54 Mbps Memo With Cradle
107 Level (dBuim) Date: 2007-10-23
FCC CLASS-B
1 FCC CLASS-B (AVG)
54
. 1000 5800. 10600. 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
Read dnt  Tah
[tem Freq Valne  Factor Besnlt Limit Marzin FRemark Pos Fos
MHz dBuViu dB  dBuV/im dBuV/in dB e Dleg
1 4924.03 47,15 4.90 2.0 74.00 -21.95  Peak 111 120

. Besult =
. Factor = Antenna Factor + Cable Loss - dmplifier
. The resolution bandwidth of test receiver/spectrum analwzer is 120EHz

Read Value + Factor

and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GHz.

. The resolution bandwidth of test receiver/spectrum analwzer 15 IMHz

and wideo bandwidth 15 3MHz for Peak detection at frequency above

1GHz.

. The resolution bandwidth of test receiver/spectrum analwzer 15 IMHz

and wideo bandwidth 15 10Hz for Average detection at freguency above

1GHz.

. The other emissions 15 too low to be neasnred.
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FCC Test Report: F107110603-A

[
Power | DC 5V from PC Pol/Phase | VERTICAL
Test Mode 2 ;| Transmit / Receive Temperature ;1 25°C
Operation Channel :| 1 Humidity 11 65 %
Modulation Type .1 802.11n, 20MHz BW Atmospheric Pressure :| 1010 hPa
Rate .1 130 Mbps Memo .| With Cradle
= Lewvel (dBuvim) Date: 2007-10-23
FCC/CLASS B
I ja]
10 2 4
1 5 B
030 85, 140. 195, 250. 305
Trace: (Discrete) Frequency (MHz)
Read dnt  Tah
[tem Freq Value Factor Result Limit Margin ERemark  FPos Fos
Mz dBuV/im dB  dBuV/m dBuV/im dB cn De

g
110948 50,14 -14.79 35,34 43,50 -8, 16 Peak 100 0
2 163,93 52.80  -14.66 32,13 43,50 -5, 37 QF 100 0
30 209,30 46,38 -12.66 33.72 43,50 -0.78 Peak 100 0
4 251,10 50,44 10 .88 3056 46,00 -6 .44 Peak 100 0
& 0

291.80  49.75  -13.45 38.34 46,00 -9.66 Peak 100

1. Result = Read VYalue + Factor

2. Factor = bntenna Factor + Cahle Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer i1s 120EH:z
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, According to technical experiences,all spurions emission of Z0Z.11MINO
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel 1 was chosen as representative in final test.

2. The data iz worse case.

O
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FCC Test Report: F107110603-A

@
Power DC 5V from PC Pol/Phase VERTICAL
Test Mode 2 Transmit / Receive Temperature 25°C
Operation Channel 1 Humidity 65 %
Modulation Type 802.11n, 20MHz BW Atmospheric Pressure 1010 hPa
Rate 130 Mbps Memo With Cradle
o Level (dBuVim) Date: 2007-10-23
FCC CLASS-B
Z - B
40 ! 3 4
s 300 440, 580. T20. 860. 1000
Trace: (Discrete) Frequency (MHz)
Eead hnt Tah
[tem Freq Value Factor Fesult Limit Margin HRemark  FPas Fas
"""" WHz dBu¥/n  dB dBu¥/m dBu¥/m  dB en  Deg
1 365.80 50013 -10.37 3976 46.00 -6 .24 Peak 100 0
2 397,30 52.1Z2 -10.09 42.02 46,00 -3.98 0F 100 0
3 430,90 4714 -0.60 37030 46,00 -8.47 Peal 100 0
4 498 .80  43.93 -0 06 38.86 46,00 -7.14 Peak 100 ]
B 939,40 32019 .69 40,89 46,00 -a.11 QF 100 ]
Notes
1. Result = Read Valwe + Factor
2. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is [20EHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4. beccording to technical experiences,all spurious emission of S02.1IMIMOD
mode at channel 1,6,11 are almost the same below 1GHz,so0 that the
channel | was chosen as representative in final test.

5. The data 1s

worse Case.
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FCC Test Report: F107110603-A

Power DC 5V from PC Pol/Phase HORIZONTAL
Test Mode 2 Transmit / Receive Temperature 25°C
Operation Channel 1 Humidity 65 %
Modulation Type 802.11n, 20MHz BW Atmospheric Pressure 1010 hPa
Rate 130 Mbps Memo With Cradle

= Level (dBuW/im) Date: 2007-10-23

FCC CLASSB
I 3]
]
40 ] 4
2
0 30 85. 140. 195, 250. 305
Trace: (Discrete) Frequency (MHz)
Read bnt Tah
[tem  Freq Valne Factor Reszult Limit Matzin ERemark Pos FPas
"""" Wiz dBu¥/w  dB dBu¥/m dBu¥/m 4B em  Dez
1 165.85 54.33 -20.33 34.01  43.50 -0.49 Peak 100 0
2 176,30 5Z.19 -21.18 31.01  43.50 -12 .49 Peal 100 0
3 199.68  54.62 -19.04 30,08 43.50 -T.92 Peal 100 0
4 Z11.23 33.97 -12.63 35,32 43.00 -2.18 Peak 100 0
B Z291.80 37,33 -14.,91 42,44 46,00 -3.06 QF 100 ]
Notes:

l. Besult = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120ENHz
and wideo bandwidth 15 300kHz for Peal detection and Quasi-peak
detection at frequency helow 1GHz.

4, bcocording to technical experiences,all spuriovs emission of E0Z.11HIMO
mode at channel 1,56,11 are almost the same below 1G6Hz,so0 that the
channel 1 was chosen as representative in final test.

2. The data 135 worse case.
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FCC Test Report: F107110603-A

Power ;| DC 5V from PC Pol/Phase ;| HORIZONTAL
Test Mode 2 .| Transmit / Receive Temperature 11 25°C
Operation Channel :| 1 Humidity 1| 65 %
Modulation Type .1 802.11n, 20MHz BW Atmospheric Pressure :| 1010 hPa
Rate .| 130 Mbps Memo ;| With Cradle
20 Level (dBuVim) Date: 2007-10-23
FCC CLASS-B
T 2 3 i
40 4 q
. 300 440, 580. 720. 860. 1000
Trace: (Discrete) G EL s
Read tnt  Tab
[tem Freq Value  Factor Result Limit Margin Bemark Pos  Paos
MHz dBuV/in dB  dBuVim dBuVin dB e Deg
1 3.0 52,04 -10 .46 42.48 46,00 -3.52 P 10 360
& 397,30 51.33 -0.21 42,12 46,00 -3.88 I g 360
3 430,90 49,97 -5.01 41,96 46,00 -4.04 i g 360
4 F37.80 45.32 -6 .07 39,23 46.00 -6.75 Peak 100 360
B 960,80 34,29 7.18 41.47  34.00 -12.53 Peak 100 360

1. Besult = Read Valve + Factor

2. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analyzer 15 [20ENz
and wideo bandwidth 1= 300kHz for Pealk detection and Quasi-peak
detection at frequency below 1GH=z.

4, becording to technical experiences,all spurions emission of 20Z.11WINO
mode at channel 1,6,11 are almost the same bhelow 1GHz,so that the
channel 1 was chosen as representative in final test.

2. The data 15 worse case.

O
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FCC Test Report: F107110603-A

o
Power DC 5V from PC Pol/Phase VERTICAL
Test Mode 2 Transmit / Receive Temperature 25°C
Operation Channel 1 Humidity 65 %
Modulation Type 802.11n, 20MHz BW Atmospheric Pressure 1010 hPa
Rate 130 Mbps Memo With Cradle
107 Level (dBu\im) Date: 2007-10-23
FCC/CLASS-B
FCC CLASS-B (AVG)
LT ) 1
. 1000 5800. 10600. 15400, 20200. 25000
Trace: (Discrete) Frequency (MHz)
Eead tnt  Tab
[tem  Freq Value Factor Hesult Limit Margin Hemark Pos  Fos
MHz dBuVim dB  dBuVim dBuVin dB ci Deg
1 4823.99 4325 4 .64 47 .89 74,00 26,11 Peak 106 195

1. Result = Read Value + Factor

Z. Factor = &ntenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120KEH:z
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at fregquency bhelow 1GHz.

4. The resolution bandwidth of test receiverispectrum analvzer is 1Mz
and wideo bandwidth 15 3MHz for Peak detection at frequency ahaove
IGHz.

5. The resolution bandwidth of test receiverfspectrum analyzer is 1Mz
and wideo bandwidth 15 10Hz for Adverage detection at frequency above
IGH=z.

6. The other emissions i1s too low to he measured.

\
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FCC Test Report: F107110603-A

[
Power DC 5V from PC Pol/Phase HORIZONTAL
Test Mode 2 Transmit / Receive Temperature 25°C
Operation Channel 1 Humidity 65 %
Modulation Type 802.11n, 20MHz BW Atmospheric Pressure 1010 hPa
Rate 130 Mbps Memo With Cradle
107 Level (dBuimy) Date: 2007-10-23
FCC|CLASS B
1 FCC CLASS-B (AVG)
54 :
0 1000 5800. 10600, 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
Read dnt  Tah
[tem Freq Valne  Factor HResult Limit Margin PRemark Pos  Pos
Mz dBuV/m dB  dBu¥/m dBuVim dB e Deg
1 4823.25 47.15 4 .64 al.fe 7400 2221 Peak 111 120

1. BEesult = Read Valve + Factor
Z. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiverfspectrum analvzer is 120EHz
and video bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GHz.
4, The resolution bandwidth of test receiverfspectrum analwzer is IMHz
and wideo bandwidth 15 3MHz for Peak detection at frequency ahove

1GHz=.

5. The resolution bandwidth of test receiverfspectrum analvzer 13 IMHz
and video bandwidth 1s [0Hz for Average detection at freguency ahaove

1GHz=.

£, The other emissions 1s too low to he measured.
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FCC Test Report: F107110603-A

[
Power DC 5V from PC Pol/Phase VERTICAL
Test Mode 2 Transmit / Receive Temperature 25°C
Operation Channel 6 Humidity 65 %
Modulation Type 802.11n, 20MHz BW Atmospheric Pressure 1010 hPa
Rate 130 Mbps Memo With Cradle
107 Level (dBuim) Date: 2007-10-23
FCC CLASS-B
FCC CLASS-B (AVG)
54 1
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read 4nt  Tah
[tem  Freq Valne  Factor Result Limit Margin Remark Pos  Pos
Miz dBuV/im dB  dBuV/m dBu¥/m dB cm Deg
1 4874 .00 43,12 4.77 47 .89 74,00 -26.11  Peak 106 195

Notes
1. Besult =
2. Factor =

Eead Valwne + Factor
dntenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwvzer is 120ENz
and video bhandwidth 15 300kHz for Peak detection and Quasi-pealk
detection at frequency bhelow 1GHz.

4_ The resolution bandwidth of test receiwerfspectrum analvzer 1s MYz
and video bhandwidth 15 3MHz for Pealk detection at freguency ahove

1GHz=.

5. The resolution bandwidth of test receiverfspectrum analvzer 13 IMHz
and video bandwidth 15 10Hz for Average detection at frequency above

1GHz=.

£, The other emissions is too low to he neasured.
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FCC Test Report: F107110603-A

[
Power DC 5V from PC Pol/Phase HORIZONTAL
Test Mode 2 Transmit / Receive Temperature 25°C
Operation Channel 6 Humidity 65 %
Modulation Type 802.11n, 20MHz BW Atmospheric Pressure 1010 hPa
Rate 130 Mbps Memo With Cradle

Level (dBuVim) Date: 2007-10-23
107
FCC CLASS-B
. FCC CLASS-B (AVG)
54 -
0 1000 5800, 10600, 15400, 20200, 25000
Trace: (Discrete) Frequency (MHz)
Read dnt  Tah
[tem Freq Valne  Factor Result Limit Margin Bemark Pos  Pos
MHz dEu¥in dB  dBu¥im dBu¥V/m dB e Deg
1 4873.99 4712 4.77 al.89 7400 -ZZ.11  Peak 111 120

¥otes
1. Besnlt =
2. Factor =

Read Valwe + Factor
bntenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiverfspectium analvzer is 120Kz
and video bandwidth 15 300kHz for Peak detection and Quasi-pealk
detection at frequency bhelow 1GH=z.

4, The resolution bandwidth of test receiver/spectrum analvzer is IMH=
and wideo bandwidth 1s 3MHz for Pealk detection at frequency above

IGHz.

5. The resolution bandwidth of test receiverfspectrum analvzer is 1MHz
and wideo bandwidth i1s 10Hz for Average detection at frequency ahove

1GH=.

6. The other emissions 1= too low to he measured.
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FCC Test Report: F107110603-A

[
Power | DC 5V from PC Pol/Phase | VERTICAL
Test Mode 2 ;| Transmit / Receive Temperature ;1 25°C
Operation Channel :| 11 Humidity 11 65%
Modulation Type .1 802.11n, 20MHz BW Atmospheric Pressure :| 1010 hPa
Rate .1 130 Mbps Memo .| With Cradle
107 Level (dBuvim) Date: 2007-10-23
FCC CLASS-B
FCC CLASS-B (AVG)
54 1
0 1000 5800. 10600, 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
Read dnt  Tah
[tem Freg Value Factor Besult Limit Marzin Remark  FPos Fos
Mz dBu¥V/m dB  dBu¥/m dBuV/m dB e Deg

1492400 44 .25 4.90 49,15 74,00 -24.85  Peak 106 195

1. Besult = Read Value + Factor

2. Factor = Antenna Factor 4+ Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwvzer is 120KEHz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analwyzer is 1MHz
and wideo bandwidth 15 3MHz for Peak detection at freguency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analvezer is IMHz
?Eﬁ video bhandwidth i1s 10Hz for bLverage detection at frequency ahove

z.
. The other emissions 15 too low to be measured.

O
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FCC Test Report: F107110603-A

o
Power DC 53V from PC Pol/Phase HORIZONTAL
Test Mode 2 Transmit / Receive Temperature 25°C
Operation Channel 11 Humidity 65 %
Modulation Type 802.11n, 20MHz BW Atmospheric Pressure 1010 hPa
Rate 130 Mbps Memo With Cradle

107 Level (dBuv/m) Date: 2007-10-23
FCC/CLASS-B
] FCC CLASS-B (AVG)
54 y
0 1000 5800, 10600, 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
Read dnt  Tah
[tem Freg Valne  Factor Result Limit Margin HRemark Pos  Paos
MHz dBuV/w dB  dBu¥V/m dBuV/im dB e Deg
1 4924 .02 46 .92 4,90 al.gz  74.00 -ZZ.1%  Peak 111 120

. Besult =
. Factor =
. The resolution bandwidth of test receiver/spectrum analwzer is 120EHz

Bead Yalve 4+ Factor
bntenna Factor + Cable Loss - Amplifier

and video bandwidth 1s 300kHz for Pealk detection and Qnasi-peak
detection at fregquency below 1GHz.

. The resolution bandwidth of test receiver/spectrum analwvzer i1s IMHz

and video bandwidth i1s 3MHz for Peak detection at frequency ahaove
1GH=.

. The resolution bandwidth of test receiver/spectrum analwvzer i1s IMHz

and video bandwidth 13 10Hz for Average detection at frequency abhove
1GHz.

. The other emissions 15 too low to he measured.
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FCC Test Report: F107110603-A

Power DC 5V from PC Pol/Phase :| VERTICAL
Test Mode 2 Transmit / Receive Temperature 25°C
Operation Channel 3 Humidity 65 %
Modulation Type 802.11n, 40MHz BW Atmospheric Pressure 1010 hPa
Rate 270 Mbps Memo ;| With Cradle
20 Lewvel (dBu\im) Date: 2007-10-23
FCC CLASS-B
I 5
2 4
40 3 3 B
. 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem  Freg Value Factor Besult Limit Margin ERemark  Fos Fos
"""" Wiz dBu¥/w  dB dBu¥/m dBu¥/m  dB  cm Deg
1 109 .48 20,18 -14.79 33.38 43.50 -2.12 Peal 100 0
& 163.93 24,07 -14 .66 39.41 43,50 -4.,09 QF 100 ]
3 209,30 43 .49 -12.66 33.83 43.50 -7.67 Peal 100 0
4 Zal.10 49 74 -10.88 J8.80 46 .00 -7.14 Peal 100 0
£ 291 .80 49 88 -13.45 36.43 46 .00 -0, 57 Peal 100 0
Notes
1. BEesult = Read Value + Factor
Z. Factor = Antenna Factor 4+ Cable Loss - fmplifier

3. The resolution bandwidth of test receiver{spectrum analvzer is 120KHz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GH=z.

4. bcecording to technical experiences,all spurious emission of S0Z.11MIMO
mode at channel 3,6,9 are almost the same below 1GH=z,so0 that the
channel 3 was chosen as representative in final test.

2. The data 1s worse case.
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FCC Test Report: F107110603-A

Power .| DC 5V from PC Pol/Phase | VERTICAL
Test Mode 2 ;| Transmit / Receive Temperature ;1 25°C
Operation Channel :| 3 Humidity 11 65 %
Modulation Type .1 802.11n, 40MHz BW Atmospheric Pressure :| 1010 hPa
Rate 270 Mbps Memo .| With Cradle
0 Level (dBuim) Date: 2007-10-23
FCC CLASS-B
2z a
40 1 3 4 i
0 300 440, 580. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem  Freq Value Factor Result Limit Margin  Remark PFos  Pos

Mz dBuV/im dB  dBuV/m dBuV/m dB ci D

365,80 49,93 -10.37 39.56  46.00 -6.44 Peak 100
397,300 277 -10.09 42.68 46,00 -3.32 QF 100

495,80 43.55 -3.06 38,49 46.00 =751 Feak 100

2
1 0
% 0
343090 47 .56 -9.60 37.95 46,00 -5.05 Peak 100 0
4 0
& 0

. Besult
. Factor = Antenna Factor + Cahle Loss - fmplifier
. The resolution bandwidth of test receiver/spectrum analwzer is 120EHz

Read Value + Factor

and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency bhelow 1GHz.

. becording to technical experiences,all spurious emission of Z0Z2.11HIMOD

mode at channel 3,6,9 are almost the same below 1GHz,so that the
channel 3 was chosen as representative itn final test.

. The data 1s worse case.
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FCC Test Report: F107110603-A

[
Power | DC 5V from PC Pol/Phase ;| HORIZONTAL
Test Mode 2 ;| Transmit / Receive Temperature ;1 25°C
Operation Channel :| 3 Humidity 11 65 %
Modulation Type .1 802.11n, 40MHz BW Atmospheric Pressure :| 1010 hPa
Rate .1 270 Mbps Memo .| With Cradle
80 Level (dBu\/m) Date: 2007-10-23
FCC CLASS-B
I 5
40 4 g
1 2 :
0 30 85. 140. 195, 250. 305
Trace: (Discrete) LT
Read dnt  Tah
[tem Freq Valne  Factor Result Limit Margin PRemark Posz  Pos
Wiz dBuV/in dB  dBu¥/m dBuVin db ci Deg

1 165.85  52.%4 -20.33 32.62  43.50  -10.88 Peak 100 0
2 I¥e.30 3491 -Z1.18 33.33 43.30 -9.97 Paak 100 0
3 199,68 54,78 -19.04 35,73 43.30 -7 Peak 100 0
4 211.23  35.67 -18.63 37.02  43.30 -6.48 Feak 100 0
& 0

221,80 0 57.1Z2 -14.91 47 .21 46,00 -3.79 QF 100
Notes

1. Result = Head Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiverfspectrum analyzer i1s 120KEHz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, becording to technical experiences,all spurious emission of S0Z,1IMIND
mode at channel 3,6,9 are almost the same bhelow 1GHz,so that the
channel 3 was chosen as representative in final test.

J. The data is worse case.

O
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FCC Test Report: F107110603-A

Power DC 5V from PC Pol/Phase HORIZONTAL
Test Mode 2 Transmit / Receive Temperature 25°C
Operation Channel 3 Humidity 65 %
Modulation Type 802.11n, 40MHz BW Atmospheric Pressure 1010 hPa
Rate 270 Mbps Memo ;| With Cradle
80 Lewvel (dBu\W/m) Date: 2007-10-23
FCC CLASS-B
T 2 3 f
40 4 i
. 300 440. h80. T20. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Valne  Factor Result Limit Margin Remark Pos  Pos
"""" Wiz dBu¥/m  dB dBuV/m dBu¥/m  dB  cm Deg
1 376,30 2408 -10.46 42,22 46,00 -3.78 QF 100 260
& 397 .30 21.46 -0021 42,23 46,00 -3.75 QF 100 260
3 430,90 20,94 -2.01 42,93 46,00 -3.07 QF 100 260
4 Ta7 .80 43 .23 -6 .07 37 .16 46 .00 -8.84 Pealk 100 360
£ ap0 . &0 34 .72 7,18 41.90 24,00 -12.10 Pealk 100 360
Notes
1. Result = Read Value + Factor
Z. Factor = bLntenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120ENz
and wideo bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4. bcecording to technical experiences,all spurious emission of B0Z.11HIMOD
mode at channel 3,6,9 are almost the same helow 1GHz,so0 that the
channel 3 was chosen as representative in final test.

2. The data 15 worse case.
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FCC Test Report: F107110603-A

[
Power DC 5V from PC Pol/Phase VERTICAL
Test Mode 2 Transmit / Receive Temperature 25°C
Operation Channel 3 Humidity 65 %
Modulation Type 802.11n, 40MHz BW Atmospheric Pressure 1010 hPa
Rate 270 Mbps Memo With Cradle
107 Level (dBuvim) Date: 2007-10-23
FCC|CLASS-B
FCC CLASS-B (AVG)
54
1
0 1000 5800. 10600, 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freg Valne  Factor HResult Limit MWargin Remark Paos  Paos
Mz dBuV/in dB  dBuV/m dBuV/m dB ci Deg
1 4843.98 42,18 4 .69 4687 74.00 -27.13  Peak 106 195

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Laoss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is 120KHz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GH=z.

4. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and wideo bandwidth 15 3MHz for Pealk detection at freguency ahove
1GHz.

5. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and wideo bandwidth 15 10Hz for Average detection at frequency ahove
1GHz.

. The other emissions is too low to be measuvred.
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FCC Test Report: F107110603-A

Power DC 5V from PC Pol/Phase HORIZONTAL
Test Mode 2 Transmit / Receive Temperature 25°C
Operation Channel 3 Humidity 65 %
Modulation Type 802.11n, 40MHz BW Atmospheric Pressure 1010 hPa
Rate 270 Mbps Memo With Cradle
107 Level (dBuVim) Date: 2007-10-23
FCC/CLASS-B
1 FCC CLASS-B (AVG)
LT |
0 3000 5800. 10600. 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem Freq Value  Factor BReswlt Limit Margin Hemark Pos  Pos
MHz dBuV/n dB  dBuVim dBEuVin dB e Deg
1 4843.92 42,12 4 .69 s2.81 74,00 -21.1%  Peak 111 120
Notes
Read Yalue + Factor

l. Result =

Z. Factor = btntenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiverfspectrum analvzer i1z 120KEHz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiverdspectrum analvzer is IMHz
and wideo bandwidth 1s 3MHz for Peak detection at frequency ahove
1GH=.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
?Eﬂ video bandwidth i1s 10Hz for bLverage detection at frequency above

z.
£, The other emissions i1s too low to be measured.
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FCC Test Report: F107110603-A

Power DC 5V from PC Pol/Phase VERTICAL
Test Mode 2 Transmit / Receive Temperature 25°C
Operation Channel 6 Humidity 65 %
Modulation Type 802.11n, 40MHz BW Atmospheric Pressure 1010 hPa
Rate 270 Mbps Memo With Cradle
Lewvel (dBuVim) Date: 2007-10-23
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT |
1
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Eead hnt Tah
[tem Freq Valone  Factor HResult Limit  Margin ERemark Fos Fos
Miz dBuV/n dB  dBuVi/wm dBuV/im dB e Deg
1 4874.05 41.15 4,77 45,92 TF4.00 0 22,08 Peak 106 195
Notes
1. Besnlt = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - dmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120KHz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GH=z.

4., The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and wideo bandwidth 15 3MHz for Peak detection at frequency ahaove
IGHz.

5. The resolution bandwidth of test receiverf/spectrum analwzer is IMHz
and wideo bandwidth 1s 10Hz for Average detection at frequency ahove
IGHz.

6. The other emissions i1s too low to he measured.
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FCC Test Report: F107110603-A

Power DC 5V from PC Pol/Phase HORIZONTAL
Test Mode 2 Transmit / Receive Temperature 25°C
Operation Channel 6 Humidity 65 %
Modulation Type 802.11n, 40MHz BW Atmospheric Pressure 1010 hPa
Rate 270 Mbps Memo With Cradle
107 Level (dBuWim) Date: 2007-10-23
FCC CLASS-B
1 FCC CLASS-B (AVG)
54
0 1000 5800. 10600, 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Value  Factor Result Limit Margin BRemark Pos  Pos
Mz dBuV/iw dB  dBuViw dBuV/m dB ci Deg
1 4873.97 4726 4.77 22.03 74,00 -21.97  Peak 111 120

. Result =
. Factor = Antenna Factor 4+ Cahble Loss - fmplifier
. The resolution bandwidth of test receiver/spectrum analwzer is 120Kz

Read Valwe + Factor

and video bhandwidth 15 300kHz for Peak detection and (Qnasi-peak
detection at frequency helow 1GHz.

. The resolution bandwidth of test receiver/spectrum analwzer is [MHz

and video bandwidth 15 3MHz for Peak detection at frequency ahove
1GH=.

. The resolution bandwidth of test receiver/spectrum analwzer is [MHz

and video bhandwidth 15 10Hz for Average detection at freguency above
1GH=.

. The other emissions 15 too low to bhe measured.
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FCC Test Report: F107110603-A

[
Power | DC 5V from PC Pol/Phase | VERTICAL
Test Mode 2 ;| Transmit / Receive Temperature ;1 25°C
Operation Channel :| 9 Humidity 11 65 %
Modulation Type .1 802.11n, 40MHz BW Atmospheric Pressure :| 1010 hPa
Rate .1 270 Mbps Memo .| With Cradle
107 Level (dBuW/im) Date: 2007-10-23
FCC/CLASS-B
FCC CLASS-B (AVG)
54 1
0 1000 5800. 10600. 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
Read ot Tah
[tem  Fregq Value Factor Result Limit Marzin PRemark Pos Fos
MHz dBuV/w dB  dBu¥/m dBuV/w dB cn Deg

1 4903.99 44 22 4.85 49.07 74,00 -24.93  Peak 106 195

l. Result = Read Yalue + Factor

2. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120KEHz
and video bandwidth 1s 300kHz for Peak detection and Quasi-pealk
detection at frequency below 1GHz.

4 The resolution bandwidth of test receiverfspectrum analwzer is IMHz
and video bandwidth i1s 3MHz for Peak detection at frequency ahave
IGHz.

5. The resolution bandwidth of test receiverfspectrum analwzer i1s IMHz
and video bandwidth 1s 10Hz for dverage detection at frequency above
IGH=z.

. The other emissions 15 too low to be measured.

O
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FCC Test Report: F107110603-A

Power DC 5V from PC Pol/Phase HORIZONTAL
Test Mode 2 Transmit / Receive Temperature 25°C
Operation Channel 9 Humidity 65 %
Modulation Type 802.11n, 40MHz BW Atmospheric Pressure 1010 hPa
Rate 270 Mbps Memo With Cradle
107 Level (dBuvim) Date: 2007-10-23
FCC|CLASS-B
1 FCC CLASS B (AVG)
54
0 1000 5800. 10600, 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
Read dnt  Tah
[tem  Freg Value Factor Result Limit Matzin Hemark Pos Fos
Mz dBuV/m dB dBuV/m dBuV/m dB ci Deg
1 4904.05 48,15 4,85 53.00 74,00 -21.00  Peak 111 120

. RBesult =
. Factor =
. The resolution bandwidth of test receiver/spectrum analwvzer is 120Kz

Bead Value + Factor
bntenna Factor + Cable Loss - fmplifier

and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

. The resolution bandwidth of test receiver/spectrum analwzer is IMHz

and video bandwidth 1= 3MHz for Peal detection at freguency ahowve
1GHz.

. The resolution bandwidth of test receiver/spectrum analwzer is IMHz

and wideo bandwidth i1s 10Hz for bLverage detection at fregquency ahove
IGHz=.

. The other emissions 1s too low to he measured.

~ ]2
Test engineer: (}./J AN
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6. 6dB Bandwidth Measurement Data

6.1 Test Limit
The minimum of 6dB Bandwidth Measurement is 0.5 MHz.
6.2 Test Procedures
a. The transmitter output was connected to the spectrum analyzer.
b. Set RBW of spectrum analyzer to 100 KHz and VBW to 100 KHz.
c. The 6 dB bandwidth is defined as the total spectrum the power of which is higher than peak
power minus 6 dB.
6.3 Test Setup Layout
LT Spectrum
Analvzer
6.4 Measurement equipment
Instrument/Ancillary | Model No. |Manufacturer| Serial No. Calibration Date | Valid Date
Spectrum Analyzer FSP40 R&S 10047 2007/01/23 2008/01/22
6.5 Test Result and Data
(1) Modulation Standard: IEEE 802.11b (11Mbps)
Test Date: Oct. 29, 2007 Temperature: 25  Humidity: 65% Atmospheric pressure: 1010 hPa
Frequency 6dB Bandwidth
Channel (MH2) (MH2)
01 2412 12.20
06 2437 12.20
11 2462 12.20
(2) Modulation Standard: IEEE 802.11g (54Mbps)
Test Date: Oct. 29, 2007 Temperature: 25  Humidity: 65% Atmospheric pressure: 1010 hPa
Frequency 6dB Bandwidth
Channel (MH2) (MH2)
01 2412 16.50
06 2437 16.50
11 2462 16.50
(3) Modulation Standard: 802.11n, 20MHz BW (130Mbps)
Test Date: Oct. 29, 2007 Temperature: 25  Humidity: 65% Atmospheric pressure: 1010 hPa
Frequency 6dB Bandwidth
Channel (MH2) (MH2)
01 2412 17.70
06 2437 17.70
11 2462 17.70
(4) Modulation Standard: IEEE 802.11n, 40MHz BW (270Mbps)
Test Date: Oct. 29, 2007 Temperature: 25  Humidity: 65% Atmospheric pressure: 1010 hPa
Frequency 6dB Bandwidth
Channel (MH2) (MH2)
03 2422 36.40
06 2437 36.60
09 2452 36.60
o
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Modulation Standard: 802.11b (11Mbps)
Channel: 01

® *REW 100 kH=z Delta 2 [T1 ]
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Modulation Standard: 802.11b (11Mbps)
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12.200000000
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Modulation Standard: 802.11b (11Mbps)

Channel: 11
® *REW 100 kHz
*WEW 100 kH=z
Fef 20 dBm *ALL 30 dB *EWT B0 ma
0 {ar [T
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Modulation Standard: 802.11g (54Mbps)
Channel: 01
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*WEW 100 kHz 1.4%6 ¢

Ref 20 «dBm *Att 30 4B *SWT 50 ma

,

- 20

/

. ./ \ A

TDF

P

60

J0

BO

Center 2.412 GH=z S MH=Z/ Span S50 MH=z

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Nov. 21, 2007

®
106 of 138



FCC Test Report: F107110603-A

Modulation Standard: 802.11g (54Mbps)
Channel: 06

® *REW 100 kEz Delta £ [TL1 |
*VBW 100 kHz 2.37 dB

Fef 20 dBm *ALL 30 dB *EWT B0 ma 14.500000000 MHE=z
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Modulation Standard: 802.11n, 20MHz BW (130Mbps)
Channel: 01

® *REW 100 kEz Delta £ [TL1 |
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Modulation Standard: 802.11n, 20MHz BW (130Mbps)
Channel: 11

® *REEW 100 kHz
*VBW 100 kHz

Ref 20 dBm *ALt 30 4B *SWT 50 ma
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Modulation Standard: 802.11n, 40MHz BW (270Mbps)
Channel: 06

® *RBEW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz ).38 4B
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7. Maximum Peak Output Power

7.1 Test Limit
The Maximum Peak Output Power Measurement is 30dBm.

7.2 Test Procedures
The antenna port RF output of the EUT was connected to the input RF input of a power meter.
Power was read directly from the meter and cable loss connection was added to the reading to
obtain power at the EUT antenna terminal. The EUT Output Power was set to maximum to
produce the worse case test result.

7.3 Test Setup Layout

T Spectrum

Analvzer

7.4 Measurement equipment

Instrument/Ancillary | Model No. |Manufacturer| Serial No. Calibration Date | Valid Date
Spectrum Analyzer FSP40 R&S 10047 2007/01/23 2008/01/22

7.5 Test Result and Data

(1) Modulation Standard: IEEE 802.11b (11Mbps)
Test Date: Oct. 29, 2007 Temperature: 25  Humidity: 65% Atmospheric pressure: 1010 hPa

Channel Frequency Peak Power Output Peak Power Output
(MHz) (dBm) (mW)
01 2412 17.37 54.60
06 2437 17.18 52.40
11 2462 16.81 48.00

(2) Modulation Standard: IEEE 802.11g (54Mbps)
Test Date: Oct. 29, 2007 Temperature: 25  Humidity: 65% Atmospheric pressure: 1010 hPa

Channel Frequency Peak Power Output Peak Power Output
(MH2z) (dBm) (mW)
01 2412 14.17 26.10
06 2437 14.53 28.40
11 2462 14.06 25.50

(3) Modulation Standard: IEEE 802.11n, 20MHz BW (130Mbps)
Test Date: Oct. 29, 2007 Temperature: 25  Humidity: 65% Atmospheric pressure: 1010 hPa

Channel Frequency Peak Power Output Peak Power Output
(MHz) (dBm) (MW)
01 2412 14.02 25.20
06 2437 14.67 2930
11 2462 13.83 24.20

(4) Modulation Standard: IEEE 802.11n, 40MHz BW (270Mbps)
Test Date: Oct. 29, 2007 Temperature: 25  Humidity: 65% Atmospheric pressure: 1010 hPa

Channel Frequency Peak Power Output Peak Power Output
(MHz) (dBm) (mW)
03 2412 13.93 24.70
06 2437 14.26 26.70
09 2462 13.91 24.60

O
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Modulation Standard: 802.11b (11Mbps)
Channel: 01

*REW 1 MMz
*VEW 1 MHz

Ref 20 dBm *REL 30 de * SWT 50 ms
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Modulation Standard: 802.11b (11Mbps)

Channel: 11
*REW 1 MMz
*VEW 1 MHz
Ref 20 dBm *REL 30 de * SWT 50 ms
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Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100

Issued date: Nov. 21, 2007

®
113 of 138



FCC Test Report: F107110603-A

Modulation Standard: 802.11g (54Mbps)

Channel: 06
* REW 1 MHz
*VEW 1 MHz
Ref 20 dBm *Att 30 dB * SWT 50 ms
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Modulation Standard: 802.11n, 20MHz BW (130Mbps)

Channel: 01
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Modulation Standard: 802.11n, 20MHz BW (130Mbps)

Channel: 11
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Modulation Standard: 802.11n, 40MHz BW (270Mbps)

Channel: 06
*REW 1 MHz
*VEW 1 MHz
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8. Band Edges Measurement

8.1 Test Limit

Below —20dB of the highest emission level of operating band (In 100 kHz Resolution Bandwidth)

8.2 Test Procedure

a. The transmitter output was connected to the spectrum analyzer via a low lose cable.
b. Set both RBW and VBW of spectrum analyzer to 100 KHz with convenient frequency span

including 100 KHz bandwidth from band edge.
c. The band edges was measured and recorded.

8.3 Test Setup Layout

TUT Spectrum
Analyzer
8.4 Measurement equipment
Instrument/Ancillary | Model No. |Manufacturer| Serial No. Calibration Date | Valid Date
Spectrum Analyzer FSP40 R&S 10047 2007/01/23 2008/01/22

8.5 Test Result and Data

(1) Modulation Standard: IEEE 802.11b (11Mbps)

Test Date: Oct. 29, 2007 Temperature: 25

Humidity: 65% Atmospheric pressure: 1010 hPa

maximum value in frequency maximum value is
Channel Frequency (MH2) (dBm)
01 2412 4795.00 -30.11
11 2462 4885.00 -30.04

(2) Modulation Standard: IEEE 802.11g (54Mbps)

Test Date: Oct. 29, 2007 Temperature: 25

Humidity: 65% Atmospheric pressure: 1010 hPa

maximum value in frequency maximum value is
Channel Frequency (MH2) (dBm)
01 2412 4795.00 -36.73
11 2462 4885.00 -39.23

(3) Modulation Standard: IEEE 802.11n, 20MHz BW (130Mbps)

Test Date: Oct. 29, 2007 Temperature: 25

Humidity: 65% Atmospheric pressure: 1010 hPa

maximum value in frequency

maximum value is

Channel Frequency (MH2) (dBm)
01 2412 4795.00 -37.14
11 2462 4885.00 -36.95

(4) Modulation Standard: IEEE 802.11n, 40MHz BW ( 270Mbps)

Test Date: Oct. 29, 2007 Temperature: 25

Humidity: 65% Atmospheric pressure: 1010 hPa

Channel Frequency maximum value in frequency maximum value is
(MHz) (dBm)
03 2422 4840.00 -40.07
09 2452 4885.00 -39.34
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Modulation Standard: 802.11b (11Mbps)
Channel: 01
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Modulation Standard: 802.11b (11Mbps)
Channel: 11
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Modulation Standard: 802.11g (54Mbps)

Channel: 01

® *REW 100 kHz Har 1 [T
*VBW 100 kHz 4 4 dBm
Ref 10 &Bm *Att 20 4B *SWT 125 ms SHz
10
Lo &1
viEw I I ~ M\-NHH‘MHA"
| oc ! ToF
D1 -26.[36 dBm
2o | |
|
40
50
WWMM” Bprnrrir ]
70
80
50

Center 2.4 GHz

10 MHEz/

*REEW 100 kH=z
*VBW 100 kH:z
*ALL 10 4B *E5WT 2.5 =

Span 100 MH=z

Marker 1

|30

40

50

|- 50

[ N

BO

a0

100

Start 2.5 GHz

Stop 2% GH=z

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Nov. 21, 2007

®
121 of 138



FCC Test Report: F107110603-A

Modulation Standard: 802.11g (54Mbps)

Channel: 11
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Modulation Standard: 802.11n, 20MHz BW (130Mbps)
Channel: 01
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Modulation Standard: 802.11n, 20MHz BW (130Mbps)
Channel: 11
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Modulation Standard: 802.11n, 40MHz BW (270Mbps)
Channel: 01
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Modulation Standard: 802.11n, 40MHz BW (270Mbps)
Channel: 11
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8.6 Restrict band emission Measurement Data

Test Mode 1: Without Cradle

Modulation Standard: IEEE 802.11b (11Mbps)

Test Date: Oct. 23, 2007 Temperature: 25  Humidity: 65% Atmospheric pressure: 1010 hPa

a) Channel 1
Limit@3m . Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/IV Reading Factor (dBuVv/m) (dB) (Deg.) (m)
Peak | Ave.
2389.46 H 53.92 -3.10 50.82 Peak 74 54 | -23.18 120 1.11
2389.97 H 43.30 -3.10 40.20 Ave 74 54 | -13.80 120 1.11
2389.97 \' 53.55 -3.10 50.45 Peak 74 54 | -23.55 195 1.06
2389.97 \Y 41.76 -3.10 38.66 Ave 74 54 | -15.34 195 1.06
b) Channel 11
Limit@3m . Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/IV Reading Factor (dBuVv/m) (dB) (Deg.) (m)
Peak | Ave.
2484.69 H 55.27 -2.76 52.51 Peak 74 54 | -21.49 120 1.11
2483.51 H 43.44 -2.76 40.68 Ave 74 54 | -13.32 120 1.11
2485.07 \' 52.20 -2.75 49.45 Peak 74 54 | -24.55 195 1.06
2483.51 Vv 41.17 -2.76 38.41 Ave 74 54 | -15.59 195 1.06

Modulation Standard: 802.11g (54Mbps)
Test Date: Oct. 23, 2007 Temperature: 25  Humidity: 65% Atmospheric pressure: 1010 hPa
a) Channel 1

Limit@3m . Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/IV Reading Factor (dBuVv/m) (dB) (Deg.) (m)
Peak | Ave.
2389.97 H 56.36 -3.10 53.27 Peak 74 54 | -20.73 120 1.11
2389.97 H 40.87 -3.10 37.77 Ave 74 54 | -16.23 120 1.11
2389.97 \' 51.58 -3.10 49.48 Peak 74 54 | -25.52 195 1.06
2389.97 Vv 39.77 -3.10 36.67 Ave 74 54 | -17.33 195 1.06
b) Channel 11
Limit@3m . Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/IV Reading Factor (dBuVv/m) (dB) (Deg.) (m)
Peak | Ave.
2483.93 H 54.91 -2.76 52.15 Peak 74 54 | -21.85 120 1.11
2483.51 H 42.72 -2.76 39.96 Ave 74 54 | -14.04 120 1.11
2483.74 \' 52.84 -2.76 50.08 Peak 74 54 | -23.92 195 1.06
2483.51 Vv 40.38 -2.76 37.62 Ave 74 54 | -16.38 195 1.06
Notes:

1. Result = Meter Reading + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and video bandwidth
is 3 MHz for Peak detection at frequency above 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth
is 10Hz for Average detection at frequency above 1GHz

O
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Test Mode 1: Without Cradle
Modulation Standard: IEEE 802.11n, 20MHz BW (130Mbps)
Test Date: Oct. 23, 2007 Temperature: 25  Humidity: 65% Atmospheric pressure: 1010 hPa

a) Channel 1
Limit@3m . Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/V Reading Factor (dBuVv/m) (dB) (Deg.) (ng)
Peak | Ave.
2389.76 H 53.45 -3.10 50.35 Peak 74 54 | -23.65 120 111
2389.97 H 41.88 -3.10 38.78 Ave 74 54 | -15.22 120 1.11
2389.97 \Y 52.12 -3.10 49.03 Peak 74 54 | -24.97 195 1.06
2389.97 Vv 40.56 -3.10 37.46 Ave 74 54 | -16.54 195 1.06
b) Channel 11
Limit@3m ) Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) HIV Reading Factor (dBuVv/m) (dB) (Deg.) (ng)
Peak | Ave.
2483.93 H 53.53 -2.76 50.77 Peak 74 54 | -23.23 120 111
2483.51 H 41.75 -2.76 38.99 Ave 74 54 | -15.01 120 1.11
2483.62 \Y 51.11 -2.76 48.35 Peak 74 54 | -25.65 195 1.06
2483.51 Vv 39.82 -2.76 37.06 Ave 74 54 | -16.94 195 1.06

Modulation Standard: IEEE 802.11n, 40MHz BW (270Mbps)
Test Date: Oct. 23, 2007 Temperature: 25  Humidity: 65% Atmospheric pressure: 1010 hPa

a) Channel 3
Limit@3m ) Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/IV Reading Factor (dBuVv/m) (dB) (Deg.) m)
Peak | Ave.
2389.97 H 55.80 -3.10 52.71 Peak 74 54 | -21.29 120 1.11
2389.97 H 43.66 -3.10 40.56 Ave 74 54 | -13.44 120 1.11
2389.97 \ 54.41 -3.10 51.32 Peak 74 54 | -22.68 195 1.06
2389.97 \Y 42.14 -3.10 39.04 Ave 74 54 | -14.96 195 1.06
b) Channel 09
Limit@3m ) Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/IV Reading Factor (dBuVv/m) (dB) (Deg.) m)
Peak | Ave.
2484.00 H 56.55 -2.76 53.79 Peak 74 54 | -20.21 120 1.11
2484.19 H 44.33 -2.76 41.57 Ave 74 54 | -12.43 120 1.11
2484.31 \ 58.48 -2.76 55.72 Peak 74 54 | -18.28 195 1.06
2484.12 \Y 46.12 -2.76 43.35 Ave 74 54 | -10.65 195 1.06
®
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Test Mode 2: With Cradle
Modulation Standard: IEEE 802.11b (11Mbps)
Test Date: Oct. 23, 2007 Temperature: 25  Humidity: 65% Atmospheric pressure: 1010 hPa

c) Channel 1
Limit@3m . Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/V Reading Factor (dBuVv/m) (dB) (Deg.) (ng)
Peak | Ave.
2389.50 H 53.80 -3.10 50.70 Peak 74 54 | -23.30 125 121
2389.52 H 43.21 -3.10 40.11 Ave 74 54 | -13.89 125 121
2389.60 \Y 53.61 -3.10 50.51 Peak 74 54 | -23.49 190 1.10
2389.60 Vv 41.91 -3.10 38.81 Ave 74 54 | -15.19 190 1.10
d) Channel 11
Limit@3m . Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/V Reading Factor (dBuVv/m) (dB) (Deg.) (ng)
Peak | Ave.
2484.71 H 56.03 -2.76 53.27 Peak 74 54 | -20.73 125 121
2485.26 H 43.15 -2.76 40.39 Ave 74 54 | -13.61 125 121
2485.10 \Y 52.50 -2.76 49.74 Peak 74 54 | -24.26 190 1.10
2485.46 Vv 41.02 -2.76 38.26 Ave 74 54 | -15.74 190 1.10

Modulation Standard: 802.11g (54Mbps)
Test Date: Oct. 23, 2007 Temperature: 25  Humidity: 65% Atmospheric pressure: 1010 hPa

c) Channel 1

Limit@3m ) Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/V Reading Factor (dBuVv/m) (dB) (Deg.) (ng)
Peak | Ave.
2389.41 H 56.27 -3.10 53.17 Peak 74 54 | -20.83 125 121
2389.41 H 40.87 -3.10 37.63 Ave 74 54 | -16.37 125 121
2389.72 \Y 51.62 -3.10 48.52 Peak 74 54 | -25.48 190 1.10
2389.72 Vv 39.65 -3.10 36.55 Ave 74 54 | -17.45 190 1.10
d) Channel 11
Limit@3m ) Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/V Reading Factor (dBuVv/m) (dB) (Deg.) (ng)
Peak | Ave.
2483.90 H 54.88 -2.76 52.12 Peak 74 54 | -21.88 125 121
2483.92 H 42.65 -2.76 39.89 Ave 74 54 | -14.11 125 121
2483.80 \Y 52.71 -2.76 49.95 Peak 74 54 | -24.05 190 1.10
2483.82 \' 40.41 -2.76 37.65 Ave 74 54 | -16.35 190 1.10
Notes:

1. Result = Meter Reading + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and video bandwidth
is 3 MHz for Peak detection at frequency above 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1IMHz and video bandwidth
is 10Hz for Average detection at frequency above 1GHz
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Test Mode 2: With Cradle
Modulation Standard: IEEE 802.11n, 20MHz BW (130Mbps)
Test Date: Oct. 23, 2007 Temperature: 25  Humidity: 65% Atmospheric pressure: 1010 hPa

c) Channel 1
Limit@3m ) Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/V Reading Factor (dBuVv/m) (dB) (Deg.) (ng)
Peak | Ave.
2389.81 H 53.43 -3.10 50.33 Peak 74 54 | -23.67 125 1.21
2389.92 H 41.91 -3.10 38.81 Ave 74 54 | -15.19 125 1.21
2389.92 \ 52.22 -3.10 49.12 Peak 74 54 | -24.88 190 1.10
2389.92 \% 40.70 -3.10 37.60 Ave 74 54 | -16.40 190 1.10
d) Channel 11
Limit@3m . Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/V Reading Factor (dBuVv/m) (dB) (Deg.) (ng)
Peak | Ave.
2483.89 H 53.41 -2.76 50.65 Peak 74 54 | -23.35 125 1.21
2483.61 H 41.65 -2.76 38.89 Ave 74 54 -15.11 125 1.21
2483.71 \ 51.70 -2.76 48.94 Peak 74 54 | -25.06 190 1.10
2483.50 \% 39.21 -2.76 36.45 Ave 74 54 | -17.55 190 1.10

Modulation Standard: IEEE 802.11n, 40MHz BW (270Mbps)
Test Date: Oct. 23, 2007 Temperature: 25  Humidity: 65% Atmospheric pressure: 1010 hPa

¢) Channel 3
Limit@3m ) Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/IV Reading Factor (dBuVv/m) (dB) (Deg.) m)
Peak | Ave.
2389.86 H 55.70 -3.10 52.60 Peak 74 54 | -21.40 125 121
2389.86 H 43.61 -3.10 40.51 Ave 74 54 | -12.49 125 1.21
2389.86 \ 54.35 -3.10 51.25 Peak 74 54 | -22.75 190 1.10
2389.86 \Y 42.01 -3.10 38.91 Ave 74 54 | -15.09 190 1.10
d) Channel 09
Limit@3m ) Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/IV Reading Factor (dBuVv/m) (dB) (Deg.) m)
Peak | Ave.
2484.12 H 56.44 -2.76 53.68 Peak 74 54 | -20.32 125 121
2484.21 H 44.25 -2.76 41.49 Ave 74 54 | -12.51 125 1.21
2484.29 \ 58.41 -2.76 55.65 Peak 74 54 | -18.35 190 1.10
2484.32 \Y 40.15 -2.76 37.39 Ave 74 54 | -10.65 190 1.10
®
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9. Power Spectral Density

9.1 Test Limit

The Maximum of Power Spectral Density Measurement is 8dBm.

9.2 Test Procedures

a. The transmitter output was connected to spectrum analyzer.

b.

The spectrum analyzer’s resolution bandwidth were set at 3KHz RBW and 30KHz
VBW as that of the fundamental frequency. Set the sweep time=span/3KHz.
The power spectral density was measured and recorded.
The Sweep time is allowed to be longer than span/3KHz for a full response of the
mixer in the spectrum analyzer.

9.3 Test Setup Layout

LT Spectrum
Analyzer
9.4 Measurement equipment
Instrument/Ancillary | Model No. |Manufacturer| Serial No. Calibration Date | Valid Date
Spectrum Analyzer FSP40 R&S 10047 2007/01/23 2008/01/22

9.5 Test Result and Data

(1) Modulation Standard: IEEE 802.11b (11Mbps)
Test Date: Oct. 29, 2007 Temperature: 25

(2) M

(3) M

Humidity: 65% Atmospheric pressure: 1010 hPa

Maximum Power Density of 3 kHz Bandwidth
Channel Frequency (dBm)
01 2412 -15.48
06 2437 -15.04
11 2462 -15.56

odulation Standard: IEEE 802.11g (54Mbps)
Test Date: Oct. 29, 2007 Temperature: 25

Humidity: 65% Atmospheric pressure: 1010 hPa

Maximum Power Density of 3 kHz Bandwidth

Channel Frequency (dBm)
01 2412 -20.80
06 2437 -20.37
11 2462 -20.90

odulation Standard: IEEE 802.11n,
Test Date: Oct. 29, 2007 Temperature: 25

20MHz BW (130Mbps)

Humidity: 65% Atmospheric pressure: 1010 hPa

Maximum Power Density of 3 kHz Bandwidth

Channel Frequency (dBm)
01 2412 -21.87
06 2437 -21.43
11 2462 -21.63

(4) M

odulation Standard: IEEE 802.11n,

Test Date: Oct. 29, 2007 Temperature: 25

40MHz BW (270Mbps)

Humidity: 65% Atmospheric pressure: 1010 hPa

Channel

Frequency

Maximum Power Density of 3 kHz Bandwidth

(dBm)
03 2422 -24.68
06 2437 -24.53
09 2452 -24.88
o
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Modulation Standard: 802.11b (11Mbps)
Channel: 01
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Modulation Standard: 802.11b (11Mbps)

Channel: 11
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Modulation Standard: 802.11g (54Mbps)
Channel: 06
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Modulation Standard: 802.11n, 20MHz BW (130Mbps)
Channel: 01
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Modulation Standard: 802.11n, 20MHz BW (130Mbps)
Channel: 11

® *REW J kHz
*VBW 30 kHz

Ref 10 dBm *Att 20 4B *SWT 500 3
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Modulation Standard: 802.11n, 40MHz BW (270Mbps)
Channel: 03
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Modulation Standard: 802.11n, 40MHz BW (270Mbps)
Channel: 06

® *REW J kHz
*VBW 30 kHz
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10. Restricted Bands of Operation

Only spurious emissions are permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.09000 - 0.11000 16.42000 — 16.42300 399.9 - 410.0 4.500 - 5.250
0.49500 — 0.505** 16.69475 — 16.69525 608.0 — 614.0 5.350 - 5.460
2.17350 — 2.19050 16.80425 — 16.80475 960.0 — 1240.0 7.250-7.750
4.12500 — 4.12800 25.50000 - 25.67000 1300.0 — 1427.0 8.025 - 8.500
417725 - 4.17775 37.50000 — 38.25000 1435.0 — 1626.5 9.000 —9.200
4.20725 - 4.20775 73.00000 — 74.60000 1645.5 — 1646.5 9.300 - 9.500

6.21500 — 6.21800
6.26775 — 6.26825
6.31175 - 6.31225
8.29100 — 8.29400
8.36200 — 8.36600
8.37625 — 8.38675
8.41425 — 8.41475
12.29000 — 12.29300
12.51975 - 12.52025
12.57675 - 12.57725
13.36000 — 13.41000

74.80000 — 75.20000
108.00000 — 121.94000
123.00000 — 138.00000
149.90000 — 150.05000
156.52475 — 156.52525
156.70000 — 156.90000
162.01250 — 167.17000
167.72000 — 173.20000
240.00000 — 285.00000
322.00000 — 335.40000

1660.0 - 1710.0
1718.8 - 1722.2
2200.0 — 2300.0
2310.0 - 2390.0
2483.5 - 2500.0
2655.0 - 2900.0
3260.0 — 3267.0
3332.0 - 3339.0
3345.8 — 3358.0
3600.0 — 4400.0

10.600 — 12.700
13.250 — 13.400
14.470 — 14.500
15.350 — 16.200
17.700 — 21.400
22.010-23.120
23.600 — 24.000
31.200 — 31.800
36.430 — 36.500
Above 38.6

**: Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz

10.1 Labeling Requirement

The device shall bear the following statement in a conspicuous location on the device:

This device complies with part 15 of the FCC Rules. Operation is subject to the following two

conditions: (1) This device may not cause harmful interference, and (2) this device must

accept any interference received, including interference that may cause undesired operation.
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